
( 

( 

( 

I" 

{ 

( 

4 

( 

TELETYPE CORPORATION SECTION 574-233-BOOTC 
Issue 4, April 1971 Skokie, Illinois, U.S.A. 

FIGURE 

1 
2 
3 
4 

5 
6 
7 
8 

9 
10 
11 

12 
13 
14 
15 
16 
17 
18 
19 
20 

21 
22 

23 

24 

25 

3 5  TYPI N G  REPERFORATOR (LPR) 
a n d  

3 5  T APE PRINT E R  (L TP) 
PAR T S  

CONTENT� PAGE FIGURE CONTENTS 

Frame Mechanism 2 26 1937 49 {Remote Control Letters) and 
Frame Mechanism (Continued) 3 309697 (Automatic) Modification 
Selector and Function Clutches 4 Kits to add Non-Interfering Tape 
Rear Plate Mechanism 5 Feed-Out (Continued) 
Front Plate Mechanism 6 27 195004 Modification Kit to Provide 
Punch Bail Mechanism 7 Feed-Out Contact for Non-
Rotary Positioning Mechanism 8 Interfering Letters Tape Feed-Out 
Rotary Positioning Mechanism 28 195620 Modification Kit to Provide 

(Continued) 9 Backspace Mechanism for fully 
Print Suppression Mechanism 10 perforated Tape and Printing 
Axial Positioning Mechanism 11 Between Feed Holes 
Axial Positioning Mechanism 29 178918 Modification Kit to Provide 

(Continued) 12 Guard for Backspace Mechanism 
Function Box Mechanism 13 30 195621 Modification Kit to add 
Ranger Finder Mechanism 14 Power Drive to Backspace 
Selecting Mechanism 15 Mechanism 
Selecting Magnet Mechanism 16 31 Multiple Mounted Function Blade 
Transfer Mechanism 17 Operated Contacts 
178495 Ribbon Feed Mechanism 18 32 Two-Shaft Frame Mechanism 
Typing Mechanism 19 33 174439 Modification Kit to add 
Chad Chute Disposal 20 Timing Contacts to Selector 
161340 Modification Kit to provide 34 174650 Modification Kit to add 

Manual interfering Letters Tape Timing Contacts 
Feed-Out 20 35 321054 Tape Absent Contact Bracket 

Punch Block and Chad Chute 21 Assembly 
194236 Modification Kit to Provide 36 194006 Modification Kit to provide 

Print Suppression 21 Cod e  Reading Contact 
193749 Modification Kit to Provide 37 309194 (Manual Interfering Letters 

Remote Control Non-Interfering Tape Feed-Out) and 321055 
Letters Tape Feed-Out 22 (Manual Interfering Rubout Feed-

309697 Modification Kit to add Out Modification Kits) 
Automatic Non-Interfering letters 38 Slack Tape Mechanism 
Tape Feed-Out 23 39 311500 Modification Kit to provide 

1937 49 (Remote Control Letters) and Blank-Delete 
309697 (Automatic) Modification 40 311500 Modification Kit to provide 
Kits to add Non-Interfering Tape . Blank-Delete (Continued) 
Feed-Out 24 41 Typewheels 

Numerical Index 

© 1958 and 1959 by Teletype Corporation 
All Rights Reserved 
Printed in U.S.A. 

PAGE 

25 

26 

27 

27 

28 

29 
30 

31 

32 

32 

33 

33 
34 

35 

36 
37 
38 

Page 1 



I I ··sECTION 574-233-Soorc 

ll2634 

\I 

+151630 

�IS3839 
�- 153839 \ � 

' 
2191 . 162862 

8. 

..;8330 j"'1 I S3839 -------- • - 2191 ,j l@ _ - • 176<89 

o 1 I 
t r--

��� +2191 / 

� ....- 56318 
--

�� + 8330 "> 

/ 

' - ' --
- •17 

151 
' 

----' - • 
----

- - ... , 

1 '/- 629 
: jt_- I _ :>' ' , 

,---1502<1 

[5) - ��r = : . �\ \ l !51631 _ _ • C: �-
/1595.44 

, � - ��:::::t-..._ - \ 86506 I I ~ @ � - --1'--------....: ""' : • .,_ 
---- 2191 

93356 / / _ 
<IY> : -®---- :; r 219,; /@___ 

-- -� I 
150355� � �---- : 11102 / 

- • 

150356 
I 151629 

���J /tt�� 
��� I� 

c - ' 1561 
- ---

CD I 5686��· nJ··-- : 
65 119651 

,/ 

®192an: I, --- - J � 

, _-/ ,.,.., 

I /a 
,/ ---- j/ 

,/ 
��� 

/ I 364() 

...... 
,' I 

....... ,." I 

...... ,""' 
I _,.... � 

����� 
,'/ 15

J1152/ � 
�.... t._ , @.. 156388 

��j�� 
� ���� I 

2034 / ���� 
156387 � 

151630 �2191 

I I 
I 

+176266/i 

I .... 

f) 

� 

2191 
159427 �� � - � 170264 
.192828 : ·� : I I 

�
· 

-- I I � I I 151658 \� 2191-�: ,_, �� ! � 125011 110743 
®t51152.@ @ \ �--- () I. f'�- @I / � -� --�3640 ]25011 491., : -- I I 1 0-.c> . J[· 156248 \ \ �-• · ' 1 �f-- I l@ '1(Y 

._ I ,. ���!� l' ,. -��� l -1 � I I ) ;150048 
• (j j I � 0. \1 1 0434':'{ ( I �/<- - i : ����� 110743 15107�Q I : 
, i .... _ t1Htjl!i1 

Q2Jl01714

.

� j• .1:- � ��� ������� 19_3877 n�:�" ... r. 

...
.. 

,_ ... • I 
-........ 'l'r ���: 

+P artof176491TripBracket ®192821 : r / , '� 110743 
Assembly (Replaces 156257 L�� � 170202-· 

��, � 119652 
Bracket & 112634 Spring) 1 ., -�::�-� 

JD'P•ooUo• Jo Tope Pd•>•• /2191 �--17020< ' J ��- I 
�:Peculiar to Typing Reperforator e ..:' I /151631 ;' 41119 151736 �.A / I ., 
®;EarlyDesign --�(1 110743 I I' f � 139752 170203 125011 152893 

FIGURE I. FRAME MECHANISM 

Pa9e 2 

" 

'"1 
) 

) 

'� , ;,,. 

3 
) 
) 
.. J., ",' 



( 

( 

( 

( 

( 

( 

( 

( 

ISS 4, SECTION 574-233-800TC 

156995 
151657-i -- 1-

��j,}J ---· 
.... -3598 

2191 � 
1 � /I 

J5687J /I ·- 2J9J ,.. _ _ 
83�30 I I \ / : ®--7()()2 ./ ; 

156412 

I ,. I / \ ,.,. I /' 
:· -156877 

' ® // � // ' _,,..,. 
156872/ ��- /, ,/ 

. :�· I ,. , __ ., / ' 

.  
' 

82392 -------- • / : 1/J , ' __ v' �-•:>,_ 

Early Design 

�- (Ref. 176489 
I 1 / 1 -- -> I 156399 : i J250J5-® 

)76252 I 
0-1 : i 

See Fig. I) 

"" : 151632 -� 156399 ' � 
156576 

I 

151442 125015 

�I 

/I@@. __ 151631 
I 

�-@ __ 
/ 

2191 

2191 1 
160839 

151442 3598 
21,1 '0.\./\ --1 2191 - 151690 

-

159411 
� 1 � r ----r:::o.· ·  · · .  

II : (See / · 2191 � ; Note) 156994 �@@; . 

·
.  \ � 1..71 .. -/ -

-------- / @ ' / -- --,... '· -, \U /' '151658 162350 : I / _/ 124177 : 151442/ � / � 158745 <.� --- lto_ (' - - ---- -
- ----.... 

-- ........ --

�---
156366 

Note: 
The 162248 is .531" Wide. 

The 323665 is .425" Wide. 

,. ,___ -- - - (f) ,. �/ ------ · - - - - 192661 1 __ .._,. --- - �---
,'/ 156900 ---- - - -I _.. , -x/ I 9-�; ·--� 1-H) 

i '-& " · ·@ 192709 ' 

i I \..c --- 119652 .#'' ----tp 
/ � 90573 

2191 I' "I � 
�t \ 1,51631 159411 -151362 I --- @ ' 

::_�� I -0 
- - - - --- -ff:'l 

154242 
\ \C!··@ _ _/ 

156987 \ \-� 
124177 

1 56990 1 56989 

' I 
@'WJ(o) 

/ ' 1 56988 1 56998 

FIGURE 2. FRAME MECHANISM (Continued) 

Page 3 



SECTION 574-233-800TC 

/ {Ref. 162248) 
/ 

,'�� I I \ I I \tl 
.I , I' I 
: ,, ,- :.. ' '·':"" ', \.lfJ-..1 ..... --
\:1 ,, _,_,/ /154398\ 

c:::::n c:::::::tJ 

f-151632 
I I 

151737 ' 1 110743 
� / 42823 �- ·-� A 

-; .,""" 150029 -.J 

�-2191 
I 

'0)- to/A 
173340 _..........\.._[j --' -- @0_ � - - -\ -

- "Vi/--@- ..,� 
- 150040 15173l -\ - \� 

1 
110743 \--

�- 2191 42823 
-

-
I I 

I 
154694 

- - - --

15"'"-'-� 

E 
- -- -

� 

- --
-

- (II 

" 

- rr 

: - - - - - ---_150044 / /� 
a i:r: __ 

, 
151728 / 

150241 
-.., I 

I I I I I I 
I 
l_ 

151737 
110743 

\ / ®r>--(i)-- -®---� 
I 

42823 

<D Used with Timing Contact Modification Kit 

150013 
154694 

150029 

IS/ 
I ---' 

151693 i 
)70125 

150043 � � I 

, � : 
-

---
......... 15172� : 

J
---- C I 
15� -

/ 150241 

�/ / 
150001 

2191 I 

----® 

.., I I I I I --...J 

' 3598 
®....-----

FIGURE 3. SELECTOR AND FUNCTION CLUT CHES 

Page 4 

1 

�"l 

') 

�) 

,) 
,. 
,) 



(' 

( 

( 

( 

{ 
( 
,, 

( 

151637 151637 
. \ 110743 &I 

lit- - - ---
----------' 1 �'--

�144795� 
�v I 
I 
I 

ISS 4, SECTION 574-233-800TC 

159622� 
I 8330 ' - :: . \ "l' 159621 : • iJ! -@-�� 1 

-� 12Mn 
I 

l.lfiil\ / 
I 

2191 ��� : � \ �--151722 : @&-.._.. 7002 
I / /' ,/'c:t::D .J 3598 ' / ' ' ' 

\ ---
-

--- 161108 

2191 
151631 

�17/247 /// // 

1 2_5011 

110743 � '-..@ 

:� 7002 : I ®2191 03598 ' - -.@@� �@@� I 
7002 

156069 �"@;» 
:\ /� �' '-156173 

/ 

<- -- ... 

125011 __ -? 

11 0743 -t&'
@r " 

3599�� 156015 \ 
159560 

� 
� 

<D Peculiar to Tape Printer 
@Peculiar to Typing Reperforator 
@Early Design 

FIGURE 4, 

'--- �� 
--�� 

'-{ <DJ702�2 (w o I nsu lot or) 
L<D170246 (w I nsu I a tori 

REAR PLATE MECHANISM 

Page 5 



SECTION 574-233-800TC 

152893>. 110743 ;i<Dl44998 I ®170217 5� 
��� f!!!!:B{(' (Ref. 1 56024

........__ �k�.,.. �-�/-,. 119652 
See Fig. 4) � � 'V!I@.C::::::f-t,..._ _ 

/ 
119652 1 ,. �-., , /  " -<� • I 

/ 
{ \ 

�
--

,.'· 
(D 144796 I - -� 156047 

t.;) til : -
--fY-/"• 

: 

-1.. \.!;/ 156061 'J' c!J I f 
--

-
1 

-�-----�®1196�48- ,/ 
: c ---- -J 156740 <D 94669/ ::-- - -4\ • , I - - / 

. � ---\._ . ._,¥ : ·-- - 2191/ ;> Cfl -z -. 
I : - -@ � .::. _ ... -o:zq,�®l56062 I 

� 

<D 144999 
_;f:!! -ffjJ : ®156052 110743 / : 

I 2191 
� <D3599 I 

: 
: ,..._ I 1036 I I I I - - / f)) I 

1 1  · e;:, / 
--

I I I I 
. IV "'\ ( 'J-- � I 

I 1!!/ I - I 
1 I <D1145353 / :®170219 --, : (i} 170244 93356 I 

I 1 ®170788 I G I I 
I I I 

.. _ � �� I <D144794- I ; � <D144793 / 
-

� ' 

� @ ----""�'@o,
_ l ' 

®7002 \ ®2191 
_ I ®151416 - - --@

@ Clf 
2191 

�-1 I -

.., 

f1 

---

.._ 

,. .... ./ 156019 119647 
- <::.: �l& : - ---- _; : 

1 --156577 156054 - --_ ... __ ·- - -- -- � I � 

-G:__ / ,__ � <- --- I <DI44797 
110L�9--fi--_ -}?- I • t 6-.� i 

---
" 

®170218 

7V"9 
-

-- 8330 I ... v 1.. r• -
-

--�- �: <D15602B 0 i --
-

-
-

---

Indent Between Feedhole 1 \ \ - ®17021� _//0 i 
�� 

Indent Punched Out i \ 
�A 9- -- 1 �' c 

-1 /
3598 

® 

�-t\ 156050 (iJfl)I!JI : ;  rtJf. @;---- 90791 
72522 ---u \} � l : I \-91120 ;-- - --1 : :  � 160948 

8 I 1 I 11 151630 41382

·· -

.• -_ .

_

---, (Ref. 156024 I : : :: 17002 2191 / ; . �s •• '''· '1 : '"'" , ' --'';,- - --21�1 \ / ., IJ-- \:..4.:1 ,: Jj/ 
156042 I \ I ��C/li,}�/-@ @ � I ---- - - \ !""""" 

1 I �"'Y flll:!:l '<i!J-161139 
-, ')._ I I ® I 1 �\ 

' · 
-----� I 

Ji : / 151630 2191 I 0 l. 
/ 

2191/1"" -- - _ / 
2191 

---
-

-J . /. ///·--�---------
j 151630 

7002 <D156184 
Q@ ®170199 <DPeculiar to Tape Printer 

®Peculiar to Typing Reperforator 
®Peculiar to Typing Reperforator Double 

Shaft w/Quick Disconnect 

F IGURE 5. FRONT PLATE MECHANISM 

Page 6 

) 

) 

) 

\ 

} 
. ) 

.

,. 

"11 



( 

( 

( 

( 

�' ( 

( 
( 

( 

ISS 4,. SECTION 574-233-eodTC 

,119652 

lA\_ �156099 

1 1\Y . · 

1
5600
�
. 

I - � �  

110743 ��---� I 
� 

56103 

152893 � l Q 305638 

� ;  
128357

�
1 @56162 

:j ' �194162 

156093 i 

119650-c--
- () __ ,j. ·j. "--- . -

. t5' ' � . 

-

ll%52�! frJ : •• � ,!,�t:t-.-': __ 

156094 

15609
�125015 

2191 - ---@ • .-.---3598 

170211 

, ... .. .J 

2191 

�� � -· 
8330 

153839 

150923 
<e----.. 119652 

; (0 
156058 �-

;\ 
-- , 

: 156043 �--(i)_�� 
--l r � 179573 : 7002 i 2191 

------

(Ref. 156024 
See Fig. 4) 

' ' 
' 1SIHIJ;o,. �-3--151416 

152634 
2191 

110743 151073 't�-J 156077 

I I \ /-f)� �'\i::�--F>- 156165 
156070 

� '-----4708
156013 

--J®-r� 156051 110743 

FIGURE 6. PUNCH BAIL MECHANISM 

Page 7 



SECTION 574-233-SOOTC 

PageS 

156266 ��-� I /1150990 
156266 

1568,4 / 
• --�� •• �-- (p ; ./! .. 150990 

125011 / �� 
'• 1�8@ . __ _ 

156264 1 \156264 - · ; � " --; 

110879 

'-156264 110879 

: 

156501\ /2191 
156291 

_...®-�-@- t'0!\ __ ._1@"'::-110743 
161444 D --

3599 /1 "Z ---

-
o;Q 

--
�---- --� 125011 / 

• ---- -156276 
--, 

AAA 156501 

156290/ 

161 ....... \ / /2191 3599--®-�®- �
-�� - -

"--
110743.....- / @______ n �---- - --� -1 56289 

' ------ 125011 
u -- 0 

� · 

' 
----- ---- 156291--' 

-- 1l 
i :

-
-
--- -------�·:= = = =�----._156277�

-
--�--

: : !' - --
- --

------------ ���: �
_ 

-

-
----

-
--

-----
. 

1 
3641\ 

3599
--------. __ -------� 

. 

" '8- .-
-- -

-
---- -

- - . 
: 

---

-
---- J 

19283� i �59528\ � 
159529 

-

- ----- ' 
' 
I ' - ' - -� 

w .,._ ' : r--_ 

~ /.(: f) 
I I - ---- G /156286 

' 
: 

�- : : 
- - . -- --. ' - --- n • - - -

. ' 

-- -

' l;;f -
-- -

I I / 
I 

-
'- , , '-j 

I 

----- • • �---------- - � 
159642 � 

f) 
• (/) 

----
-
-
-
-
--

156492� @ � �
-- - ; 

I I ,.. .. .., 1 I I 1 I 1 I I I 

'i-- vI I [ I 
�-fA\ -: 125015 2191 

151630 : �f:l __ L �: 15953o\ 
1nan 

::;®-�-� : /159642 \ 
7092 

2191 _j L.____ -
- - - - - (i)- -<�

- "01 151631 
--- -e 

I 1 I 

L_t��:�:�:�:-:: � ��: :_�- :: : : � --(Ref. 192873 .-�-"1-------; : F• ��-�-I 
o I 

See 19· 
: : ,_"' - - -

1 1 
: ,' � ----J 

I 
(�-:;') I ! \ : 
t' '' t ' I 

I 
. . l : : I ! ,.;. -:- - -- - - - I 

•"'1 . I I ··'-;.' .-:!> --. _, I 

• I t • I '.,• �" ,.•,. .. : � : t : : t':-·· •• :::-- I : 1\_'J 0 : �:.;���� ... � 
I 

I :� : ,.::·· : "'-'>.· {�I ' • •'- • _- 1 

: .-:-·1 o;-· : : �'>'\ ----j 
\::�: : : : 1.··�--\ i : 1 1 / .-,_.,_.,_. ,: .-·<�-·-)! \ �-,_1../--...._..__ // {:;.!I:_<: . .. , ---� .... ....................... ..... �.. .. f'S�.--·�··· t I _.• ''..,J,.• 

®-
101714\ 

fVlll'tl/tba � 

FIGURE 7. ROTARY POSITIONING MECHANISM 

15628/G 

-�, 
''') 

) 

) 

-�_.· J 

_) 
, •.. ·� I 

,) 



( 

( 

( 

( 

{ 
( 

( 
• 

( 

ISS 4, SECTION 574-233-BOOTC 

153839
-f 

®-2191 
7002 

156311 156306 

�1� "\' 
\r @ �:�

7 

� 

151629 .......... 
� 21\9 

-----

1107�43

" 
__ --�- ··]·--- --1 115122 11 t}--1.19651 

I / - -- - I �-/ - ;;6:242" - - -
------@-._ ------- -- -

·- - . _ Ail 

- -
Q ----. --

------
--�- -

- -
� 

151442 2191 159658""' I 

--, � - -��:-- - ._ ' 
: -156466 �--- \ 
: 115122 156241 

! r� o.i 
/(!)._ 

2191 l I 
I 
I 
I 
I 

�'----- l 1 �156905 
I : ---� I 1 159480 

I : 
I 

I I 
I I 1 , 
l I I 

I 
I 
I , I � 173n5 1 '"-

. 
fJ-'...;ijl)/ . ·� See Fig. 7) 

I 1�'- .. ---�� . t 1 I Y '" (. l -- I if! • .! I !J•·'' •.• I - --- . ,. ' '/ 1 \$ .. <.::3' ' 1....._ - - -- I I . �· 
1 I '-· --- - - -- l. t I : • 

161431 

i I '·�;-� ---- - - -- ------ I d- "I 159659 
2191 � --., - ------ ---- .. �L c1 11.9653 

I 1 (Ref. 159525 I ----, - I -.- --
1 1 See Fig. 10) I 2191 -.18 

-�Lt.@ 1-fm / 151629 
!�151630 l 1569� t ! � �-�--r;v_ r � .------ �� 151S46 :,.. 159536 3f --tl � 2191---- -- ��� I 152891 I t..�': -- J 

,/ ! I ' 
156501/ -c:?' i 152893 I 161323 r1 (Ref. !92828 

�, 1 \ 1 / C'J l See F1g. 1) 
' I • I 156389 

� � 173977 : ,.._J CD I 156835 
112626 : 1 ® C \ I 8 . ll.. Jt':\ @ 173754 

: 3640 � Ct 0 till I heel Chart) 1928n (See Typew 

I I 2191 : � �Q)@ I 119649-.C.. 161324 
/ I �"'0 

1 I;) 195284 
I 1565�� -'\... 

� � I � ..JJiiQ @®® 
/ I �0� --� 

, 173978 / l..Jll '-.., 
173981 " 173756 173979 

/ ®195881 ./ 
/ 

�--/ <¢) /� 
®125011 �,' ® 
®3640 \ __, /195878 

\ r-r- -- / 
(9\!1 

�®151152 
<DEarly Design Print Suppression Parts (See Fig. 9) Must Use 194236 

Modification Kit (See Fig. 22) 
®Later Design Print SuppressiQn Parts (See Fig. 9) 

FIGURE 8. ROTARY P O SITI O NING M ECHANI SM (Cont i n u ed) 

7002 
3598 

Page 9 



SECTION 57.o4-233-800TC 

Page 10 

� 
®�3606 � ............. �2191 I �7002 � 121242 �7tm� 

I 

311516 --�-
124177 
3599 � ""' @ fJPf 

/ 
/ 

----
/ 

_," 

----
----

_,"' 

----
_,"' 

----

---1 
J. 

_,/I 
_,"' I 

.,"' 
I 

I I 
I I I I 102999 
I I (Ref. 192922)"\. 1····����-l '· . 

..:,
.,\ ........... , 

... �. 
.•. -=� 

....
.... ,,,_ ••• ... 

\ 
. -- .. .. -

..
..

.....

.
.. 
,, --

07 .-! : 
: 

•••• .--;J"''..[.>'-, 
198166-
92260-;/ \151722 / ,../ 

\ 0" 
� 

I 
I 
J 

-- · -ll@o_ 
3640

J
_; -, 160087_/ / 

2836� 

_,_ _ - I ' � "':. / I ' l 
--.. ' �� .. �,� ; ·� :t�. • ' .11 ....... ' " "'""� ·: 4 , ..

..
.. 
�
.
· 

� \t: ... '"'�;:• 195880 "-...... "' .... 

r"'" 

I 

/ 
., "" 

., "" 

1---195296 

_," 

320410---.......� 

I 
l.. 

--

� 196932 

-
- -, 

I 192908----� � 1.,. I 

� 
(j) 192901 
®1958;}--

<DEarly Design Print Suppression Parts (See Fig. 8) Must Use 194236 
Modification Kit (See Fig. 22) 

®Later Design Print Suppression Parts (See Fig. 8) 

FIGURE 9. PRINT SUPPRESSION MECHANISM 

') 
' .. · .,) 

) 

�) 

\ 
) 

) ' 
,) 
J 



' � z
 

0
 

5
 

..
. 

"'
 

..
 

..
. 

"'
 

!!
! 

•
 

@
@

 
�

 
I>

 
@

@
 

�
·  

J y j j f ;
,.: 

�
�

i
�

m
�

/ 
e

 
e

 
1 

I
 

I 

I 

I 

I 
I 
l

lQ
 

/ 
�

 
I 

I 
I 

I 

I
 

c
 

-�
 

Q)
 

0
 

>.
. 

0
 

c
 

0
 

"'()
 

:l(
 

::
:J 

8
 

z
 

<(
 

J:
 

v
 

w
 

�
 

0
 

z
 

z
 

0
 

1-VI
 

0
 

0.
 

..
.J 

<(
 

X
 

<(
 

0
 

w
 

"'
 

::
:J 

0
 

Q)
 

Ol
 

cE
 



SECTION 574-233-800TC 

Pogel2 

151700 �-119651 • 

I 90535 I '119651 

c., I 156925 159526 i /156378 � 
® / 

j � (Non Yielding) '156313 

0 � I � f 
�(j) @ �/156924 : �161440 

2191 / i 
'156288 

8330 � ,1 � 
(

.

R 

.. 

e 

... 

f • .  159523 ,) ) ; \ dd See Fig. 10) / 
,/ ..........._ 

� _./ 

: 304543 192849 

_./ : (Yielding) 

.,,/' 
I � 

" 1 �56m 
: • 

0-159643 

··� 119651 
� : I '2191 

I/ /II 1 1 
� 151630 : : r-
®r--130696 / )f : : : - -- __ 

B,L /2191 1 I II - --- I � 1/lf I 1 I I --- I 
.. -119651 1!1"- I I I I (R f 

-J 
- -- ! � 1 Q If e. 159525 

(Ref. 192831 
See Fig. 7 )  

r--------1 
I 
I 
I 
I 
I 

�-...........156265 

156264-� 

If. 
........__110879 156264--

� 
156266--0 

156264-� 

, 
........__110879 156264--

� 
125011 ............... ® 

·---110743 

!---156874 

· �u · /see Fig. 10) I 
I 
I 
I 

I ====---- !v' �- tt; 
1 - -- ---- _rr' • 

---- --- v ('f. 
$-........ -- --:.:- /q. ...,�· 

.

. /': �(} ---L I I--- I 
I -- ..J 
I 
I 
I 
I 
I 
I 
I 

1 156292 f ,_!"// I 
L___ �� I.·.�) • Ci --- �� . . I 

• 
1 • I 

I : I 
I i 
I 

I rnl __ 159404 � (Ref, 192873 �/See Fig. 1) 
e--,..,,. , · 

I 
I 
I 
I 

' 

/ 
/ 

/ 

� ,"//
/ -..........156293 

eo --161443 
®

-125011 

·-----110743 

·-----3599 

I �.._. 
2191/ /"'6 

151630 

FIGURE 1 1. AXIAL PO SITIONING MECHANISM (Continued) 

�) 

) 

') 

) 

.. ). 
,) 

.) 
) 

-� 
;J 



r· -, 
( 

( 

( 

f \ 

( 
4 

( 

155750 
155752 e? � 

® 182"" -----� 

ISS 4, SECTION 574-233-800TC 

182649 � 82644 \ -� � � 4 
I 

320410 

195827 

�--(j) 119651 
------

� 

( ...
...... 

0 � �"' 193753 : ��� �(j) 311446 I (j) 1210 
Y(j)93118 "'" "" '-

. 
ij/"'193733 �-�I 

: 
� �(j)3618 

: 
: (j) 311447 : � (j)3618 

: 
.. � 

I 
I 

I 

I l � I I I I L___ r--
I 
I 
I 
I 
I 
I 
I 
I 
I I 
I 
I : (j) 79513 : �- l I (j) 3647 ,J 

I 
I 

Q--CD193753 �--<D192854 �-<D311445 
119651 

: 
---------� 3647 

/ 

� 

l i L 
�· / 81299 

cO»"'- 110437 �� �A.. 

I o/ / 
. (j)19W58 0 

I ...,...,.. ,... ... � / 
1 ..... ""' I / I ' 
v 

151152 /' 
110743 --® 

192847 -.c.; 

151152 � "tr1r·::.•·.:': 
®£ 156057 - /1594" • 

� • • • 
� 

'S-I'if-- . 

1928411 � -� :. . . • _,6)' " 1 

/ �- ' --
-

156922 

(Qj� . - J) ____ _ @) _____ � 52893 

110743 I - �-- / 
� / -----

! --- • / 
• ----

125011 

l._ 
-- Ia\ 159470 

- -

18 __ 1:;;;;---. ·w--� --
192845 

-- . 
/
125011 

fP ./'(9) ' / � '-. / 

,..., 

' - �- --- : 905l5 l!iJ a-

� -@_..,/ 

'v"' 
" 

\ -- 1928 � -- -

128357 
,//------ 2191 -----

46 � ---- ...----v 

/ -- --- ------- � () 152893 

--

-
--

- ,/----=-==: ---

---------
' ----- / 

- �� �-- -

,/ 
_/./ --��:.::_:::::====---- ------ -

-,--�;"' 
/ _././ //>-::.:C::���?:�?jiifffii''":· . /i;-J�:}_' 

156536 

,-' 
/-- - :.-::. '  (Ref 192828)/.•:, ' ' ::'• 

.- -:::-:::-t '/-:-:>-:::. .. _ . �-----
- � ... �;: 

I 
---.. 

--- - .. .. _ 150436-' "ii 2191 
I 

.. ._ ·-.. 
-

.... �-6)./' 
/,/ 

-
-�:> 

-----------
-� 

--. \ 
,//

/ 151631 

_,-____ 8_,-
--

6)-195102 

_,- B __ <))_ - 195103 

,/ ----195101 

.d'-159804 

192842/ 

192827-- - 192836 

CD 311448 Contact Assembl)' 
® 195622 Cable Assembly 

192842 

FIGURE 1 2. FUNCTION BOX MECHANISM 

Page 13 



'SECTION 574-233-SOOTC 

Page 14 

r---1 --
I I 
I 
I 
I 
I 
I 
l..._ 

--

----

I ----.... 
170230 
/ 

r--- � 
(i 

' ----- ' 

""'' 

: I -- - • I 
i 15,..,, I ---tfl --(® __ {� ' 

9 " 
: 

153489 112626 

I 
I I I I 
I ------ - ..1 

124177 
151657 I ---i>---�/ ,_ 'l:f --- - --- -------- --- ----2191 

152441 r ----�� : �-�-®-� ------ if 3598 '{ 21�1 --([V' 

I I �� 
___ _, 

I 74283 119652 --(@) 
/ 

/ -�--
8330 � ---- -------, 

I I 
f...,.n I •:;J, (? Jirr,,..� I """• .. •.:.:,.,:/{f"P��:. I / *4•1..j/---.J 

151657 

1 
I -

--- : 
-- I 

---- I 

41382 

� 

(Ref. 170232) --- I 
- -

.J 

FIGURE 1 3. 

/ 

-­

/ 

_,./ 125011 
� � 110743 L�;r------®--@�-)91--11� � ------ ' 119648 I / 1 -tC---._ 110434 

'� � 157261 

RANGE FINDER MECHANISM 

1 

>'.· , 

) 

) 

) 

} 
� 
-.:, 

,) 



(� 
( 

( 

. , 

{ 
I •• 

'k 

( 

' 

( 

ISS 4, SECTION 574-233-800TC 

195806-�· 
,------"' --"' --_.,, > ,"' ,; "' ..... "' .,..""" ,; / "' " ,; " ' ,; / ,."' / " 

/' 
/ "' 

/ / ( 152406 
, , , ,./ ( r·-t-- \ 110743 

Y iirlj / 1 1 1 �· / 17\A '\ '.;:;! / I I \[y--

� / �: : : 
. .  , 

3598+®8@ �: ! . 110434 
2191�/ �-W121242 

y I I 
7002 : _,..........® ,__ : (Ref. 192828 y . I --_1 152•U2 See Fig. 1) 3599 I 110743 , r------- I 96717 

\ I I --- / 'J!/ 151630 I : -' V 2191 

--�-151632 

1766.W 

' I 15240() I ------� .-cwll:\ �t_ r:.'\ :@t,� : 170233 (! @ 411�--- 151630 --. 0.; I 2191/' I ' \ '!'l \0' 2191 --- -1,�,.-- Q' .. _j----�1 7002 170236 \ -- '-- • 2191 r � \ 7002 --- t � �til� ----
e;/_ - .. 

1 ------�
- ,- _;-<-:1 3598 �-�� L)· �· � ( ,.?-151714 

2191 I - $- / I / ' I \ I ' I ""-- � 

'-

I � I I // --t-1 110743 156536 I I I I' ! -170237 / ��--- I / I I I 1 � \\ 151442 --..J / : : : 154349! ' ' /
/ 

I I I I I I 11 / : : 1---
-

�--�--- i : I \-152891 / : '- ---rrl -l... ___ J : "' <DI59185 1 ----- 1dfn I /
" 

I �� ----- :�.���r- I 

/ -- � ... ___ ---- 1111111 ,."'" � �151336 -------
------ ::::::1 _______ : 

(i)l59184 - - --�t: -<D 154622 
--------- - -----�! ...... _ -::> .J• 

----- .. 110743 // 
" �: -- - - ,.... I ,./ 170232 /1!9 � " 

/ 2034 "f9 /" 151701 
170235 151152 /"' 170231 I .::.- ���A� 

--
.....----- 170238 

151103 ;'��;���/ 1 92493 (Coppo•)}
... 

/4:"-"'' U l -----
� &

"
1�11 

<D 195149 Lubricator Assembly (Used on Single Shaft Reperforator) 

FIGURE 14. S ELEC T ING MECHANI SM 

Page 15 



SECTION 574-233-800TC 

Page 16 

(j 152420 /1 
3599 --::::::<;�-::' 152458 ----�! 

110743 �--
--

-
-- --..._ ) 

t ... �----- ,/ 
/

152421 

110743 � -� 
/-151715 

I 

0 __ Jflll m� 1�/.,"' ' 151,.;--
--

-
---�--

,. 
_ 

_ 

1
/

686 

--- I m 
/
1 a 

--, fl : " � I 
.: "" 1soo89 I : 

110743-- � 195240 I
/ 

I � 
W ...,...., I /  

Part Number S tamped on Coil Top 

157194� �----- �-81778 

��� i $-2438 

I 

:a:: 

... _ 156880 
(Ref. 152400 e .. . 

-- - - ., 
S eefig.14)\ 

• � 121538 �"-. -
� "-156881 

.. ···· 
. 

" ( ( \ 254M (60 MA) 121538 
fi �f"-- 271M (100 MA) /.) L. _ 12so1s 

r -- / I '\ 2191 
1.1 �\ e---@ / 151631 

i 
, .lJ a. c / 

157237 �· 
/ 

160180 (With one 
anti -freeze button) 

/ ) 152415 
Ill!@ _,.. 32041�162064 (2 Leads) 

lj 

I � -' �850 (3 Leads) 155750 

). �--- � � 
.\ -

� 

--------- --:-_ ----f'A\ 160186 .......... 
I __ \.::.J � - I -

.," I ....... _ 

/ : -- 79012 
_./ (j)104824...... : 152426 -.......19!::>. (} - I/ 76099 

./-- I : -- - -- � 76081 

,_// 

I '11 

@�� 
/

/
2191 151631 152425-/ ��/ /' 

'-J 
60182 2l91 � ---- : 

1 150978 -@c : r---- t;::o--151603 I / I I ------./ 
125015 (j) J9525J �I 

(With two anti- .. -152423 
freeze buttons • 

� 
<D195634Modification Kit to Q"'-7 -- 160184 

provide quick release of the 0-- .110743 
armature. (New and Early I design parts are interchangeable -151686 
only in pairs). 

FIGURE 1 5. SELECTING M AGNET MECHANISM 

., 
�) 

'') 

:)t 

) 
) 

• 
'':;}" 

,.J 



( 
( 

( 

( 

{ 
.,f 

l 

( 
t 

( 

ISS 4, SECTION 574-233-800TC 

11888 

192803- ---------�;--------- --
-

-- .... 
I : 
I 159504--� 

192813 -- � 
� 192802 -----�: 
l Eo 
I 

159504 ----� 
I 192812--cy 
I 

192801---� 
I 159504---

� 192811 ----� 
192809-......._�1 

.,. 

159504 I 

-----I 
® 

192817--� 
192800 -� 195274 

164528 ....._ ; � 
192823� 

/
+ -159504 

� 192876 1 3 �� / 11074 
),- I // ®/ 

• 0���- I : // @-3599 V· r, -- a / 
1 .� ',\_.. J. 192818 
' \ I - -. 

I 
I 

3599-@ 19 2825 -v 
110743-@ 

-
. 

l 
; -, - --
I 192815 --=--=-�----1 • 

I 192805 -----�1 
I <:> 159504 ----+ 

192834 --- � � I. 
I 192807 --- �� . 

� - -� 
�� .... -0'/'·'--';:_,-' I � /194944 , 192806 

. I 

I 159504----- I 
® 

I 
192816 ---- � � 

I 
192808---� 

192804----�
-

� ,-159459 ' 

159504 
� 

192814----� 
I 

o 

l - ---- --- : 159508 
------ ------� I 159499 

I 

I. ...... / Ill : ---:...-:.....,__1 110743 
1: ,.. .. -.... / :�:I nll'r--- ";.-::_-::.-::::( 151152 � / ---- -- ��: ; . : � � ---- .::.-;:.::�-- - .. 

. 

'\ 
' 

--

"' 

II - :::- I 
• ; (_yi 

- C" -""'I -- :"::::::::;-_ : y{\ 192820 / i :_ ta:\ �-- &\-

-- - -:. .: � �---...... -____ .. : 
-: 

- 7002 �\Y ' � 1!1 ·eo 
----:���J-____ i 1 -

@ � �, --- - __ I 
(Ref. �92828 

@ l1lllliJ£'\ 151631 ---- �--192824 1 

See F1g. 1) '"U'\,_ -. -- -J 

2191 151632 

FIGURE 16. TRANSFER ME CHANISM 

Page 17 



SECTION 574-233-SOOTC 

160843......._1 

--- --
� 164528 � -Ci>--R;\ I 164525 / 'l7- -@ ___ _ 11o743 I 

125802 

(!)151630 " 
�@-

/ 
2191 

I I I I I 
I 
I I 
I 
I <D 2191 

-- : / 
: -@ ® -<D 3598 I I I 
I I I I I 

(j) 153841 l.. �® .. ;-� ..... 
" .-:-.-'•t' �· �' � : 
� @ :,::;::(,:::::- •';i 1: 

<D 2191/ -r?:\ )_:LP � • .L�\- (Ref. 192831) 
--"'-4!!1- -P ,... �l tr: : 

� .: <·-- •• ..f' • (j) 85823 t: t"-."-���:-J J 

&

r

:
l

�

� 

�.�_._.:-
·:- -

Yf -tD151631 

�� - (!) 2191 

\ � 
'r-<D 151610 

I 

-------'"'"" 

I 

I 
I 
I 
I I 

I I I I I I I I I I I I I I I I 
I I I I 

®-----
164964 

�Q-

\ r---eJ - --(6� 
1 1\00� 

l...� 

: 
�-"' i 164532 �u ®164535 : � 119649 

: ,____ / I 
I - - -./Go ---_ _, I , I()U I 164521 : I ------- ..1 150327 

..... r....� �--­-�-�- � 
1 

l 1C --@ I 

......._ : 
119650 : 

164531 i "!" 
86714 �/ '"�� 

'0-®--- "- tr.l/ 
80531 

_.... Ill -\&--®- --__ I 
16452/ 7 1 �a . . -Q 1':"1_ 

�Y \ 164530 �� -= Sw . it'; 164529 
110743 I 

151880 I �

\ l_t;� ___ fo9! , .,,., -!LJ raw-->lQ� ®164538 

(!) 71681 Spool V 
(j) 7835 Ribbon w/Spool J 

(j) Not Part of 178495 
®179579 Decalcomania which shows 

direction of "Ribbon to Roller" is available. 

FIGURE 1 7. 1 7 8 4 9 5  RIBBON FEED MECHANISM 

Page 18 

!!

' 

') 

) 

) 

t ''\. 
) 

) 
,} 

J 



{" 
( 

( 

( 

/ 
I 
\ 

( 

t 
( 

ISS 4, SECTION 574-233-800TC 

159997 119651 159994 rl928

32 

( . .460" Wide) 

l / � 

320285 (.312" Wide) 111017 
((jo. (;b.., 159995 156243 0 151152 -.u0-- -- � -- / � 119650 �/.: 92260 

\ :- :,, -- I 
. 

'),;,@.: �- -� 156230(.951"41� / 
125011 -- ..1 '

-

-®

-

t/71'�---,
_

3�:�87 (.651" Lg) T 
151630 2191 7002 119651 I '---- I 2191 3598 

\ J jl / i7Q (Ref. �62350 !_7 lfl:l 
--��� \ I 

itD' !I' AI , 
See F1g. 2) VI r- �- I f) f} 

@��

-

��--: \ 

\ 10,46/.J.' � 
159626 � -- ! 2191 3606 �----- 35r 

I � . .. I 195215 f � 
3598 56413 I;� I 2191/ \ 2191 L�-4� I 

it. 7002 156396 ,._ ! I 
I 

(Ref. 159526 If!\ @/ (!/ I --� C•\ @ f''- 11 
S F• 11)� " r I 1 � 

. 1 --
ee tg. w llt'ti 1 1 • ' -....... .J 

---....: �·� - ,. l 
. 

l-' 
-, I 'I' ' 

f-151631 

�-2191 ' 

119651 

90615 

-..... I : I 

'-....J : : r\ 156937 ,._1 \. 
I i (1 • 

I I (/ .. 
-.......... I f 

............... I 
-.... 

/// '-.. ""· . . . "•• . 

/ 
� .. 

/ --e.r' /•;' // 
· ·  . .  

-�JJ----
1\9651_$ 

2191 125015 \-,--� 
159539 f--, 163429 --

--
159512/ 

�63300 u----.j 

@ 

1 54638 

----,
_

.t/ -------...,. @/ 
Ol .t:< "2191 

"' 1564a8 

, ____ 110879 

--®- 156938 

FIGURE 18. TYI'ING MECHANISM 

Page 19 



SECTION 574-233-800TC 

Fage20 

rom2�-o 

0 

@.....__90560 

~ 195787- 1 
@� <JI1 \ I 04807 

l=s-
0 

"' 3640 

151152 

0 

<D Peculiar to ASR Mounting 

F IGURE 1 9, CH AD CHUTE D I SP OS AL 

151631 
2191 \ 
/ 

I ; ·: } :: : , : 1 1  
•-'4.,.,) , I ( : / /;; I / I .J (( I _/.·< .. .,. ___ ";;:<:·:;jJ i.l��/ / r- � : ;.- '"- • ·:. ·�' :., • -..........__(Ref 156867 

I··'··-.;. '. '·········-->·· Lr�,f , . ./ See
. 
Fig. I) "''-- ... ,....... ., # ' ' , 

\ .... ; ..... - : �;,:;' 
......... � ...... ""' .. / 

/ 

/ 
/ _,.,90790 .,� 156136 163327 

1 / "'-...� � 
I 

45024 

�- - $. -
1334 

2191-�61337 

-- -l 16 \ 
151722 "I �-� � '� 161338

. 
�-�"' ��. .. , f...�, 

.... _ 

$)- l - - - - - ll 
Ql ('N'_ - -

2191 

15383�'@' / 

FIGURE 2 0. 1 6 1 3 4 0  M ODI F I CATI O N  KIT TO PROVIDE MANUAL IN TERFER IN G 
LETTERS TAPE FEED-OUT 

�, 
'') 

) 

'). ,/: 

) 

) 4: 

J *) 



. (r 
( 

( 

( 

I t� 

( 

( 

( 

NOTE: 

/ 
< 

-19377(} 

/ 
/ � 

--
'> / 

�®:125011 

� '110743 

'151152 

ISS 4, SECTION 574-233-800TC 

172993 <D151073 1 
<D110743 ........ t:S!.� , �-<D151152 

�@ ----- ' '<D 110743 .. · ' .. ···· 1:) .--·---
<D.l72984 • _ . - .l) �(DI70215 

� � 
((- 110743 ---11 �---- I 152893 

l.k "<? 
--- - � 

� � CltO II e 

(Ref. 156028/lJ...-­
See·Fig. 5) 

Feed Wheel 
192897 Punch Block Assembly-c164851 - Indent Punched Out 

170245 - Indent Between Feed Holes 

(i' Part of 192897 Puns:h Block Assembly 

FIGURE 2 1, PUNCH BLOCK AND CHAD CHUTE 

(Ref. 192883 � __ 
See Fig. 8) ����--125011 '� �,.. __ '®....-"-...................... 3640 -;g d' 

151152 / 
I 

. 192875 � �- /  I , � � 1.. .. . 
Specification 501625 

FIGURE 2 2, 1 9 4 2 3 6  MODIFICATION KIT TO PROVIDE PRINT SUPPRESSION 

Page 21 



SECTION 574-233-BOOTC 

Page 22 

1250� ���7 

_,«J�too -------

152893. 36'-w 
---

--------- I I 
:I 
1 I 
'I I 'I 

' -

•I 

159977 : 
119649 

: I 

��· I 
, I 

173620 
- --- ---�· 

: : 

,-------• 
' 

' I 

----
----

I � : 1.: 125011 156558 
rf..l,_ 21 � , 

: & ""' 
._ __ , , ,�;0) 

-- 2191 
700��;� 8� 

.151632/ 

: •152893 
. � 

: 
82463 

.. e.-�J-c···' 3640 162784 36<0 "" / ·' ; 0 , 

-- ... -- I '""' li" J . : I c 1 3640 

v . , , .-v � �' ' ' 

151737 � .,. : : 162774 : : :-' • • i .@ @'3599 

7603 ) ' I ,�---····{'\ I .2191-... 35 

162�86 - - : �: � 
IV , .()!'.,--' o--0®' 

" 

� • -· 
I (} ' -;qltl -

4703 � _ _ _ _ 0 -- -� - -�-
- o : r --- : --;...@®�99 

11%52 -�. 0 ·; - --- --- - - 162701 ' ' : ""' ' 

,.., 
- - ---- --- - 162781 .. -- _, . . ----- ; ----.. ---- -;ii!Jf¥'fJ 

_ __ @-�-----� , .. -- - - -- -- --- ; .. ·:;: .. ., -- - .,Q ----c 125011 1'"'" 

"'! 
I 162 

• ,,, , rv • If\ 1 

162785 
760 : ____,. . . - -' .' 1 : __ 1 � : 

163255 

151688 

: �/ , -- - - --' ,- --- ' - � 

45 ' 
I 

I 
162788 I : ,(? : 1.�--

104-
' 

' 
' .() ' 

• 

' ' 162800 ' : , : - • .- v 

� ' 
• ' ' 162792 

�-- . �--) -84226 : �� J: : �: = �� = =� -� c 1 
162775 

: : : 
' 

62778 
: <F" • 

' ' 
119649 

I -1 I 

162795 

' ' 63114 ' 

173691 I @ /""'\. 
�----' I' :: 

(@ _.- --.... .. -• : n ,, � 
78533 : : 

•••• A " 
' U " 

' 
' ' 

,. ' "' • • 
\ : : ' 162791 

' ' 

. 
. "' ,. . ...._ . 

.

.. ..... 

' ' 

i 
.. . __ j/ 

16279;
-- 162793 & : : 

: 
---------' 162802- : ' 

. 
--- ----- ----- : 

. - - : 

l------ ----
' 

12 • 

125011 119652 i 
SOl� : 

' I ..... . - ---� .-@@ __ J 

__,., .olll · - 7......,'@ o 

,� ' 

� ' �-

152893 ,.., 

162799 3640 162'798 162/.,7 

FIGURE 2 3. 1 9 3 7 4 9  MODIFICATION KIT TO PROVIDE REMOTE CONTROL 
NON-INTERFERING LETTERS TAPE FEED-OUT 

) 
') 

) 

) 

\. 
} 

. ) .. 
• 
-� 



r 
( 

( 

( 

t' 
l { 

( 
( 

( 

ISS 4, SECTION 57..._233-800TC 

162804 86079 7002 
""' \ 

162761 "--��'::,. \7 
�®..ct ® 

� - f»>r 

I 
I 
I 
I 
I 
I 
I 
I 

I / 2191 

-®tt>�- 151632 

\ I 

162n3 : 162803 

82463 \ � 
162784 

3599 I I C) 

162786 I 
36 40 I : fA\. C) 3640 \ 

��, 
3599 

162n4 ,,.. 1 1 

\ '""' ;!F' . 1 16278�.o s I . ; __ J �. ./®�2191 

21 , I · : "'- , 
.. r-; . ..• /-.....:.-::: ,,, 

4703
�: �: �---- � 

,.. -fJ� ; ..... @ ® 163255 

� ' . 

. � ... . --' / 

162785 119652 � ' · 

• • - - � · · - � O! ,- · : ' All 
13640 

158772 3640 
� --·· - · 0 

\ 
' : ·-ti - ---�---3599 

\ \ \ �-�o _ _ - - - - - - -- - - ___ _  - ---����8-o_ �-:� . -:: _;Q ::::::.···j_.--9\i......_ 
- 153817 

..<PI- -- -

- -- __ - � o r 
"-._ 3640 

�
.,.-� 

\ :··· r •:•: r" 1 � : 162n6 1250\ 

-� �

-
---' 

_ .. 
, 

-

J

" 

1 

-
' 

-
--

' 

4 

1627'10 -- -·- 'i'- --, 
"' . ·• ' {) - -- -4) 

703- ..._. 
-- - - - - ' 

"" "" 
' ' 

------

11965 
---- --- 162760 : 

I 
\ : I � 

- : �---8 163255 

1 -
' 162788 

' ' ' 
, •• -- --- - \ 

119652 -�- -,-�--�\ . ___ 
J � 842 

: i i ---- ---
- ,· 

... 

26 ' ' ' 
119 

45104 -
162n 

, i ' 162792 
649 

\ 
5 

: I: I I 
I I I 

162n8 1628o2 & - - � - ..J : 

162800 

- ------- -
' ' 

"----

. ' : 

�.--® _
:_

.

-

-

' 

163114 -- � /�@® ___
_

____ ; -- I \ , 
____ ..., 

' 
--- ' 

j \ 152893 3640 
' ---- -- - - ----- ' 

\ 

125011 �-- • .• -·· 1 

: 

\ 3640 

162795 
162794 

62/793 : 

"'" 

16279 I \ 
: 

"" 162798 
'I I ®. :.---, �- 1 

2191 \ \ -----, ID . ill - - � __ :.-• - "":" " "" ' 
"- _ _ -- • _,_ .(\) . ,:@. _-

I 

162799 - � oo·-;;:l:��� (="_);-- \62791 

".,___.-I I a<" 
@ __ , 

V 162797 I ""' 
Specification 59455 

FIGURE 24. 

119652 
151637 110743 

309697 MODIFICATION KIT TO ADD 

LETTERS TAPE FEED 

AUTOMATIC NON-INTERFERING 

OUT 

Page 23 



SECTION 574-233-800TC 

156132 �-162750 119,
655 �/ 162752 162756 -• 

� -0 -@)@I) \ \� "' I em:-\--
(Appro� 7 /16" 

I 
,' :: 

·o-..e D·a) 

119649 
,' ;o 162747 

I t /'•:: 162741 --
151632- ��--�·� � �I 

J5J685 1 
, •• ,, u ·� ' ...... 163326 

� 
( (""• "--I '3 \ 162�757 '•-�·!)11··- \ (Ref, �56257 -....,..._ 

SeeF1g. 7) 
"-

(ApP<� 7/16" Dio) 
(Ref. 73175) 

Early Design Parts 

153839" 73175 /:: -1 2191 � 2539 \ ,' ;\ �-- I "- I \ I '"· I �"""- : ,•,'.',- \ I \--���;; I -8330 £), -�- \ ,..._ ..:' I - \.:) � •3 I 
___ _.--- @ '

'-
(Ref. 1_76490 199859 : � 

1648 
' 

See F1g. 7) L.. --� .._,. � 193639 I I 119656 151629 .45963 151694-- 160842 1 194179 
: \ (:R\ 

151642 
I 

2191 ! 

e) 

(Ref. 154397 or 170201 \ See :�
.

�� 
/ , ... ,,""" - ... I ' \ /...._-<'16 \ I \ \' ·,� I I �� I 1\._J'---

1 IF' ....,.; - I I 
.,,,�� ,, 

�- i/ \ I ' " 
....... _ _....., 

151659 162743 

162742 

162748 I 173601 \ 
(Ref, 150000 
See Figs. I and 2) 

151658_, 1 2191·-· 

! m------
<DI76286 �®193876 

� � A<DI62754 
153839 700 

-� ®193875 I 2191 I _--I -----151629 --- - ---:._, u 364o 
@!:,�@ �------ �----- n j ·-

---

I (}- - .!1 _ _ , 

----

vo� 

��-- ; \ 
_ 

... -
--�,-1 .. ,SY 

162753 
I 1 125011 153799 

""'�� ©� 
I "--J94J8J �-179573 

194164 110743 

-�b--3599 

-0°"--156740 \ 2191 -: 8330 163327 
! I : �--@ ·- ?-r -151630 

156136 2191 

CD Part of 193749 
®Part of 309697 

FIGURE 2 5. 19 3 7 4 9  ( R E MOTE CONTR OL LE T TERS) AND 3 0 9 6 9 7  (AUTOMAT I C) 
MODIFICATION KITS TO AD D NON-INTER F ERING TAPE FEED OUT 

Page 24 

') 
) 

) 

) 

) 
) 

�.) 
,,,) 



{:' 
( 

{ 

( 

,-
( 

( 
(, 

( 

ISS 4, SECTION 574-233-800TC 

• 
I 

172639 

-�) � (Ref, 150687 or 170233 
See Fig, 20) 

<D119648 <D162768 I <D7655 I (Rol. 156028 oc 170216 \ ' 

• 

--� 

:···, " <1>162766 . . • _::loo) 
' < • ·: / "-��:·.. \�-- _:--:-- \ 'll�lll!li«l : i 

' . .  
• • • ;<:.:: · . , ,  

(Ref, 152400 or 158947 
See Fig. 4) 

I 
See Fog, 8) 

'-

� ,- --�--; 193�869 
; ., · 

� " - - - - - - - I (i) 62770 - ,--_.- - - . 
, • , 

. . • • 
; I 

., 

,._ . .. ; . . . .  · .  .. -
-· . 

2034 • : _,. • ··-
· • ·- -. 

-"n·· · � 
,, .. 

110743 -......._ \® __ :""'1_· <l>f2s�< - - - > .-· >'il:"<.'>···�- ___ 4812 lf1'\ ..... � 
� 0' ' 

' • • 
• < • - · 

A � 

0 ' .. cD,,.,.., � @ ' -· ·>-� . . --· · .
.. . 

u 

r · :.; - 0 - - , -- / / � 
743 

.-- �.-·;> · 
' -· ·· 

, __.  (Rof,156536ood110 

!51152 <l>JSIIS2 -:;.;:<-
C

-
·

-

76422 0 '" n,. 4) 

(Ref, 1'?573 •• 
-- - .':> 

(Rof, 194162 • '\ Sn Fig. 111 ;5'::' .. · . 
S.o f lg. II I 

193878 IRol. 162778 

"-., ••• - -�-- 151880
" 

151629 
./ Soo fig. 18) 

• / O)" 
110743'.,® 

2034 \ ./ (Rof : 162775 

<DJ62772 \ <,, 119�9 . , 1736

\

14 164888 �- - . �"(_'.j}-, See Fig. 18) 
�'-1l'42B 84592\ • ·, \o· .· --;;.· 

83Jo 

I <1>1196411 
--- - \ 

"'--��- .§), 
"'-·-· 

, .... , @J �- 0 · ,  / •-

� . -� 
199403--� / • � I , __ 153839 

EARLY DESIGN 

/ . ""' 119652 199825 ' u 
� 

2191 
162809 -

/ 

� -� " / \ " 1736fJl 119648 
194197 

153839 113039 173618 \ 2191 I 173604 I 
2191 \ &1 I ,

� - 119653 

'-f) � � / / / 173616 � o, . / 1 � � () � � "' 2191-0- ...... � ,- ---
'----..0� .0 7�65 � ,-

/� � � 
3598 I <D162762 Slide Storage Assembly 

55669 

Specification 50, 175S 

FI G URE 2 6. 1 93 7 49 (REMOTE CONTRO L LETTERS) A ND 3 0 9 6 9 7  (A UTOM A TIC) MODIFIC A TION 

KITS TO A D D  NON-INTERFERIN G T APE FEED OUT (Continued) 

Page 25 



, 

G) c 
"" 

m 

, -0� 
"'o 

z� 0� 
�0 
-o 

�:;; 
m () 
::::)> 

m-< 

�0 Zz 
G) 7'\' 
r--

m-< 

........ �0 
"" 
"' ..., "" 
"""'O 
�� m

o 
, m 
m, m

m om 
• o o .• co 
"""'c .... 

n 
0 
z .... 
)> 
n 
.... 

tac:t Assembly '195005 Con. 



( 
( 

( 

( 

I 
! ( 

( 
( 

t 

ISS 4, SECTION 574-233-800TC 

®86304 

/ � ®159913 49420 
�I 

/
,.

/ 
/ 

®178'119 ...... ( 
..- 2191 

' 

/ I ' .-
' ' •-:;'<(', ,,1 17o216 

� 1@ �
17 8927 � ; �.-, ,. !l'"�- � ee F i g . 5) 

\ 

� { I It 

I '"'" . • 

, •,• ··' I 

®119648 ) / 

� " ·\ ·r·-�:, 

� � 111017 

. 

. .. .. 

®178920 
'Iii" 

cr.:: _l'l .�- \, 
' •. ,;..;J 

1{!/ 
/ -2191<D178926 • ,, "" " ' --

.--« ,<Y � 

' 1- """ ., • 

®151637 --..· "(D36«) <.!}"\\ 
-� / ".::-.:�'--......,__ 

. 

CD93117 I / ®178922 
/ 178925 

CDNot Part of 195620 � .. �Part of 178923 Cronk Assembly. 

FIGURE 2 8. 1 9 56 2 0  MODIFI CATION KIT T O  PROVIDE BACK SPACE MECHANISM 
F OR FULLY PERF ORAT ED T APE AN D PRIN TIN G B ETWEEN FEED HOLES 

..., 

('·"2��1' 

"' · ;,.··�·· 

( Ref. 11 07 43 ) �----.;-� •l ·���-- (Ref . 17 0216 

i o11. ' • •••• s 
........_ r ··� ·-·.·.·.·.··· /•#, ee Fig. 5 ) 

,.-:··�/: ·
·� ... .., c ·;� I 

178y931 )�� : \\ :-:;�:- .-,.,,,., , ....... ,. __ _ 

. .. •'. .. 
.,. ..

.
.. �

. 

............ : � -..� -��)1 /"• �-· ._.; .....
.
........ / 

\o:o,, ',\ _,.. / \ •:•, l '�:.( 
'•• '•, ',• � I '" J''• f!:ol \1 

···=:-� �:; � : 1: ···-� 
,.., Ill 

/ 
'\ •:•, 

I 

:1 / •, : 

/ 

... . ......... ../ :: 
/ 

\ ti :: 
/ 

·-.......... A : l 
/ '

I / •\ 
l il 

...... / )-'···-., ...... :-::�---
.

....

..
........ .) �J.\: 

fG;.)!: • •• •• _, ___ , ..... ; / 

__ , __ 
/
� ( Ref.2191) 

178932 

178930 
CDNot Part of 178918 

FIGURE 2 9. 1 7 8 9 18 MODIFICATION KIT TO PROVID E GUARD FOR BACK S PACE 
MECHANISM (Fully P erforated Tape, Printing Between F eed Holes) 

Page 27 



SECTION 574-233-800TC 

Page 28 

162207-

(Ref. 156028 
See Fig. 5) 

7002 

/ 

151152 
� 

1 \ �'55063 
I 

-193804 

��159976 

� �-119648 
I / 

/ 

/ 
-

---, Q . 
� , __ 

/�-193824 �:1--,, 193822�
--J 

3640 

I @. fJ. - -G& 158760 \ 
,. 

- � -...
-

---

3640 
/ 

� 1 // / • 
I ," // 1;: �· 2191: " / 
I 

/ "' 
I 

/ / 
I 

/ / 
c _____ _ 

// // 

151442 
-, - ,"' / / / 155750 / / / 

/ 
,

" / / / // / 
0/..,159957 

I 
@ 

/ 

/ / / 
I 

�:�.:" I ,. £1(' 
� I 

� 

90 119649 I "' 
7
90 .. 7 

156740JJi) �/.1� // 159954 

� � .... / 0 159955 

119651��. "
- � 

119649 ,.,-
'-- -"' ,... 

' 

� ...... 
176647 

f--84575 

151721-f 

2191-� 
(Ref. 150001, 8330-CS 
See Fig. 1) -----,c..'<��\ 

·� ....... �-�.Y 

159962 

y2191 
• 
• / 

3598 

FIGURE 3 0. 1 9 5 6 21 MOD IFICATIO N  KI T TO ADD POWER DRIVE TO BACKSPACE 
M ECHA NI SM 

'�) 

) 

) 

) 
� 
) 

,) 
") 
·. w:\ ,J 



(' 

( 

( 

( 

( 
� 
( 

( 
( 

I, 
,, 

ISS 4, SECTION 574-233-SOOTC 

(i\151688-f 
<D110743-· 

<D55005-� 
I 

<D198298 -�. . 
� 

<D41732.......___� 
� <D82548� 

� <D74728 I 

<D158816-�@�� 

I 
<D74728'-...� 

-{I13
445h / A 19.,404 ��6 � <D160583-��

. 

13445 G ,/' 
<D82547-- � . 

� 
�-155753 <D74728--� 

197090 (Bell) 
197091 (EOT w/Sth 

level sensing) 
197092 (Alpha) 

� 
<D158816-� 

/158807 l
---/

\ 53819 / \9498� 
1 � 6123B _j 
I 

197093 (Any character 
or function) 

197095 (EOT wlout 8th 
level sensing) 

195141 �ncoded) _j 
I 154235- ' 

<D82548 <� 
<D80755 ............ 0 

I 

. 

/192844 

� .,-" / 

7002""" 

�� 152893� �110743 

<DPort of 197067 Contact Assembly 

F IGURE 31. MULTIPLE MOUNTED FUN CTI ON BLADE OP ERATED CONTA CTS 

Page 2) 



SECTION 574-233-800TC 

CD163018 151631 

" ' /  (�� T 1/�,�t-.A-" lill-2191 
' i' ':--- I 

� :, ' ,' ,--.JJ 
... 

•; ', •, � .. _ ,JI', 
� --� ... ;,?-- :.) 

C(lr�---._ \ ' � ..... r· t '. 
/' -- .... 

· 
<D163015 ! \ 

: (Ref. 158171) 

2191 
/ 151658 /tl-.f 

��---@@ 

I 
I ) 

�--2191 
��151631 

fJ-�-1 / " 93108 3603 

:':�� I i i 
��-:�-�· j 

(Ref. 152400v\'�-__.. :-t--" .... I --
See Fig. 14 ::'� / --

''!..-' ,", 
,/' / ®159185 

,"" I 
®1591114•:." __ �� 

--"ji'ty.;.�i!_ '®159181 
f'tl ---
t� • .,!'..� " - - 110743 

(Ref. 170235 .... fi,".-;;"ff -::::-@.. / CD163025 Gear Set 
®Part of 170124 Lubricator Assembly (Used on Doubie Shaft Reperforator) See Fig. 14)/ 2034/ ._(8 

152893 

FIGURE 3 2. TWO-SHAFT FRAME MECHANISM 

Page 30 

•; 

) 

') 

' 

''). 

:> 

'l "' 
/) 

;> 
� 
J' 



/' 

• 

c 

( 

( 

:f 

l 

( 
' 

( 

• 
ISS 4, SECTION 574-233-600TC 

~ 

164740-

125015, 

151442-�-®-®--
'2191 

151630, t 
��®- � 
219( 1Jn � 

,�"' .. ��1...,�� ..... n, "' I 11 I r"\' • 174449 IL1�!-1'���J / I 'I - -- ' I ; II -
&...: l I 
.,_ "' 

& ' 

m � -i), 174452 . r . -1 
153538

. 

1- - -
®.J 17� -' � '7002 ' �� l6.. ,(!)151721 

0 a,... ;' 2191 
01 '��/ 151722 

/ 
n �� � (!)�� \ �- 3598 · , A• . 

- - @-\?.lt - - --' .,.y'f&J ,.<D122292 
'<!!)! - < - ... (!) 7002 / C"..... . (!) 1 0�78 

- < ' 
\V. '-" ... 

174447�
. 

__ - - . (!)84892 �� '(;},<Da2s4s .... , ""'-®/ ,<DS2548 
_ � _ _ 

', a 11! ... <D��Q�' ... , e �··�. r.. ,<Dso334 
� ' , ' � ..... • ' , Q: ·0 .0. <D82547 ... 

2481«3) -' 
- ', 

..... """""""_ _> 

®®�191 
............... 3598 

,, " I !Q! (a) ... ... ()' -
\ \ (!) 82548 1---' '0 ...... (!) 84892 - (] - ::. \'\ ' I-

, A I 

,\,\<D80334 / �' ' 
A 

' '' , ()' ID' , fi a . 

I� L -�-119648 ...... ..._--- -(!)174446 - -� r- I .....--:P ...... ; ; -d) 164743-� 'X--

7655-� 

<D 174442 Contact Assembly 
®Not Part of 174439 

FIGURE 33. 1 74439  MODIFICATION KIT TO·ADD TIMING 
CONTACTS TO SELECTOR 

Page 31 



SECTION 574-233-800TC 

192793 82548 � ___ ..., ' ...., 110743 {]_.. .: 159570 ...._(;f..- I r 155750 (3/32u ID) 
151073 \ -" 1 82548 �(\') I ,/1_ 155753 (1/8" ID) 

""" @" ! I 161102 """ � () (\) : � 
� • 1 }J548 ""'- �: (\') �, : ¥" _.. .-- � \ � 74727 1 �,...... __ 
82548 .,...,.....- () . I ,...- -----

41732 .,.. 
� � "'0 I �.,.-"' 

/_,...._-_---..... ..- - ..,.,.• 80755�,.></� � o o o 1 I ��_,..- ,. / ....
. /&zo(j�--- .�11 3640 .,.. , "'-. � 0 74727 .,.....- / / I 

.,.. .-- � () 159571 ........ 151152 3640 - -- .. r �.,;s:::>t:)��. ""' ' 82548 // ""'s. ·� 1. 
: � 74h7 I 161100 159570 I ___ ,./ --(j v 
I/ 159571 \ l:Y 

152893 

I f "'--.-3640 

�" 
....,....� 159601 

,_151632 
�2191 I 159571 74727 \ � () 119649 73611 153839 -� o '&) ; 160997 2191 ---- m 

160185 I � � () () -
7 4727 I 49084 ""- • 

159571 1()1 � 0 {f;-r· ----J 
74727 I 15)1�1 � 160944 -·�,'"--®- 159565 

-

-

;:::
_
:

�-
-
-
-

80755 \ 1 . �� � 1 151737 -&, 

151688 \ (;)� � o o\ �2548 3646" I ��.i!-
\ (5) � () 

125011 @cS::/� () () 82548 -, 
161102 

�I I -- ---- 161100 

�� ,., ----- -, __ 

" ---,- ... � .... � ..
. 
-�-�-::-:. 

3640 41732 

Page 32 

FIGURE 3 4. 1 7 4 6 5 0  M ODIFICATION KIT TO ADD TIMING C_ONTACTS 

321058--

�� 
155753 

119648 -(ill 
�n 

172626 --� -41 

112527-� 
L 93117 -� 

�':>1606� --� __.,-�>" � 321057 173136-
A 160627 -w 

138034-� 

,::=��-1210 
"-...... 173137 �195864 �-181891 I ��195863 � 

O"fi1/ I:._l 

FIGURE 3 5. 3 2105 4 TAPE ABSE NT CONTACT BRACKET ASSEMBLY 

') 
-·!�).·-

--

') 

)t 

--. 
) 

,) 
J 

·� ',.J 



• 

( 

( 

( 

( 

f 

( 

( 

( 

( 

' 

ISS 4, SECTION 574-233-SOOTC 

rtiiiUBh t?- 155754 
--194065 

Specification 50185S 

FI GURE 3 6. 194006 MODIFICATION KI T TO PROVI D E  CODE READING CONTACT 

/
(Ref. 156366) 

~ --

--® 

FIGURE 37. 

,... __ ---

--@_
_ 

---

/309193 
-�

-;�
/119652 

,-"' 7002 
<"'� 2191 

\!J(jC$--151630 

--- --

CD Peculiar to 309194 
® Peculiar to 321055 

3 0 9 1 94 (M ANUAL INTERFER I NG LE TTERS T APE FEED-OU T) AND 3 2 1 0 5 5  
(MANUAL I N TERFERING RUBOUT FEED-OUT) MODIFIC ATION KITS 

Page 33 



�ECTION 574-233-SOOTC 

Page 34 

/ 

"-/ 

/ 
/ 

/153537. -
3598-®-- /2191 �--�2191 

(jf.- - �:0.. - -,., 1:�..:.. , , 
1: e��--- ,' II I - < 1711• -- --

1! p: --ll \f./ • 

�· ! I �� /� 

1: 
..... , 1(;), 

(Ref. 152400)- ,' I!>\ I® 
I• ..,, \ I 

/;/ ("\' } 119650 
)/ ) .. 

· e I t 
' -...... 

/" ' 
(··,,. £' .... - �� .#to tt: J :"'r� �/- � ,. / 
: t }l l ... .. \\ � t 

/ 'L·'r.:t n �, - .... 

1�537 
� 2191 �' / 

'(®, 

/193969 G'� 
-�-._ ";> �-' /195233 
<, -� �- ""'"'�"""' 193968 

uv 

/ 

- - , --- �=@-�151632 
,.. 

/ 

/7002 2191 r-@-��/151722 
------.:194122 

- -/ I ;J ,..�, < 
I()' : I' tt!•l 
�tt...' g;� :,: I -��\ 1,: I 

\ l• I � " .: ... :. I ')._ ,_.:::· ·' 
I . 

,��--®-� 2191/ )� 151632 
125015 / 2191 - ---@--®� �151722 

if 

,\ f) / 
i1 Q} ..... .. �--···· 

I' I' I' I 

;; : 
{\ $�-� : - -1' I 

I' • 

(Ref. 163250)--!i ! 
I' • !: ! 

FIGURE 3 8. 

®
-
-

-� \19648 

/193974 
�151880 
�__.......110743 

I 

194118-� ----/-� 
/ 

194117�� 
� 

194123/, 

SLACK TAPE MECHANISM 

'"' 
�,) 

') 

) 

) 

.) 
,,j 

. :) 



• 

{ 

( 

( 

( 

1 
( 

( 
c 

( 

f-1:·-� 
I �� I :.;._:-.1 r ") l!: 

195787 
!!!!!fui.!Y • 

....... 
.... y.... ... l . ... 

.... I 
I 

-............ 
!I . • 

ISS 4, SECTION 574-233-BOOTC 

Ref. Punch Block 
\.. 

� t,· �· I • 

- , .... h � � R---::--- � 
-

-::-
:> 

/176462 

·� �/ 

�� �a 
\.. ""' Ref. 1250ll -1 � '''· 1107<3 I �, /) 

Ref, 162850�··"1 
,,"_.-"' . .. � 

Ref. 151152 
I ' ,,·_/ _......, Ref 1 

• _.,., ! \ /;,..---
• 64513 

1: N,' � : : 
....-"-"'--;- [� : : 

Ref. 90361/ , .
. · - ,-, j j 

- r 
1 ' .. · 

I 
-_--_

---- �-�-�( Ref. 156051 

I �:·-((=7-L .. / Ref. 156013 t • ..,.. . . . . . . i i .,/} Ref. 311504�\; \�_(· 
'• \ 

{\ � \. 

.- -�- .. . . ..,:... I 
I 

... -·· � ... J 
I 

.
.

. 
· 

------:.:.· 

I 

,,�{!---;;-.. •• 

; 
I 

"'·-..· -r•-..,, 

I 
·"' \ '"'�"' 

:'---·� 

. 

\ 
\ 

\ 
\ \ 

. \ 
\ �\:.; I '-·' 

I {/;:.(•l Ref. 110743 

.. I ... ��:;/ 

t:J -
-----

n. ' - ' 
I I 
I I 

... 

_
. 

--
r t · ·::-. ·· •• � ...... 

.......... 
·--- I 

I ' \_ '& l:.- - '"\ 

/• ....... ?;\. 
'-�"· ---- .1·:-·· -· ; • 

• ._._ •·r� 
I \ ,, . . -.. \•'" - • 

........ \,_ .... IJ�"'' . 
t,•:·,\'""' �,,./ 

R f 

"�-... 
! 

�· -;· ----

e • 156017 
---- --. .-:•·1 1 

-� -

.-.:;_1; I \ -
-.__ 

r /' '. t\' -" Rol, 156043 -a& 

176452 

•••• 15607.----v ,._,_,.1'-;i 

.. ,_ 156094 \ 
-�---·�·::--� _., __ .. ....� • 

17 

�s;. <-' �� (.{· --- -··" , .. ,,.-::--- _-: � 176465
� 7003 

176454 

f /.. -- . 

<Ill. 
� 176453 

17..... 
Ulil - -

42827 __ ,_ j"' � I 
V 

__.-®. -70466 153538 cS\ r�\ 90504 \ 
' � ' ! 

176463 

70072,.......-- " . / ......_ 
I 

.. � 
1 : ; ;'''· 151630 /151222 

� 2191",..-(�- I Ref. 2191 

6-460 � I t <!i """"' 
4\ 

17 
/ 

D---. l_ F-- �::· ' 

178826 � , ' c· liQY �/ < � 

110743 

70072 -_% � v� I 
.,.,� # - 17�' 

� "( ""'' I -. --Gl-@ __ 

, 1 
15188o 

v 
307858 

Specification 50404S 

FIGURE 3 9. 311500  MODIFICATION KIT TO PROVIDE BLANK-DELETE 

Page 35 



SECTION 574-233-800TC 

---

195141----

·--v � 
/ -

I 
I 

307857 

I; 1. 

II 1 1  . ' . 
It! l • 

•1 1 i 
II• , = /-. �·i \: t:""\ 

I ! �I I" 

:.J : . .., , � .c. �-...... ".or.• .. ' V• • 
I I I 

_;;;y::.:s� 
Ref. Reperf orator Casting 

311504 

�\ 

�80310 

----178829 

Specific ation 50404S 

FIGURE 4 0 .  3 1 1 5 0 0  MODIFICATION KIT TO PR OVIDE BLA NK-DELETE 
( Co ntinued\ 

Page 36 

0' 
, 

:) 

) 

.} 

) 
,, 

\) 



.. 

{:' ' 

( 

( 

( 

l 
( 

( 

� 

(, 

{ 

Typewheel Code may be found 
in either of two locations • .....:::::: �·ti'E 

CODE 

CRA 
CRB 
CRC 
ORA 
ORB 
ORC 
ORO 
ORE 
DRF 

FIGUR E 41. TYPEWHEELS 

ISS 4, SECTION 574-233-800TC 

TYPEWHEEL ARRANGEMENTS 

PART PART 

NUMBER CODE NUMBER 

175800 DRG 175809 

175802 DRH 175810 

175804 DRJ 175811 

175801 DRK 175812 

175803 DRI 175813 

175805 DRM 175814 

175806 DRN 175816 

175807 DRP 175815 

175808 

Page 37 



� . ·" 

SECTION 574-233-800TC 

NUMERICAL INDEX 

Part Description and Part Description and Part Description and 
Number Page Number Number Page Number Number Page Number 

224M Coil, Magnet 10,22. 28 45024 Spring 20 86304 Spring 27 
"') 

254M Coil, Magnet 16 45104 Spring 22,23 86506 Post, Spring 2 
271M Coil, Magnet 16 45963 Spring 24 86714 Washer, Flat 18 

1028 Screw, 4-40 x 1/4 fil 47024 Washer, Flat 11 86774 Screw, 6-40 Shoulder 11 
10,28 49056 Screw, 10-32 x 7/8 Hex 36 86873 Spring 24 

1036 Nut, 6-40 Hex 6 49084 Spring 32 87401 Spring 2 
1046 Screw, 6-40 x Shoulder 19 49420 Spring 27 90361 Washer, Felt 7,35 
1210 Screw, 2-56 x 5/8 Fil 55005 Washer, Flat 29 90504 Washer, Felt 35 

') 
13,32 55063 Spring 28 90535 Washer, Felt 12,13 

2034 Washer, Flat 2,15,23,25, 55669 Spring 25 90560 Washer, Flat 20 
,/ 

28,30 70072 Lockwasher 35 90573 Spring 3 
2191 Lockwasher, 2 to 28,30, 70466 Spring 35 90599 Shim, .008" Thk 11 

31,32,33,34,35,36 70885 Washer, Spring 5 90606 Spring 2 
2199 Nut, 7116-32 Hex 9 71437 Washer, Flat 7 90615 Spring 19 
2407 Lockwasher 9 71681 Spool, Ribbon 18 90787 Screw, 4-40 x 3/8 Hex 36 
2438 Washer, Flat 10,16,28 72522 Wick, Felt 6 90789 Washer, Flat 15 
2481 Washer, Flat 31,32 73175 Lockwasher 24 90790 Washer, Flat 20,28 
2539 Nut, 3/8-32 Hex 24 73611 Wick, Felt 32 90791 Lockwasher 6 
2669 Lockwasher 3,14,33 74199 Bushing, Eccentric 5 90951 Lockwasher 4 
2836 Spring 10 74283 Washer, Spring 14 91120 Spring 6 
3598 Nut, 6-40 Hex 3,4,5,6,7, 74727 Terminal, Contact 32 92260 Lockwasher l 0,19 

9,11,14,15,18,19,22,23, 74728 Terminal, Contact 29 93108 Lockwasher 30 

') 25,28,30,31,34,36 76081 Washer, Flat 16 93117 Lockwasher 27,32 
3599 Nut, 4-40 Hex 5,6,8,10, 76099 Washer, Flat 16 93118 Lockwasher 13 

11,12,15,16,17,22,23,24 76422 Spring 25 93356 Washer, Felt 2,6,36 
3603 Nut, l/4-32 Hex 30 78533 Spring 22,23 94669 Screw, 4-40 Shoulder 6 
3606 Nuy, 6-40 Hex 10,19 78770 Spring 36 96717 Screw, 4-40 Shoulder 15 
3618 Insulator, .062" Thk 13 79012 Insulator 16 97516 Bushing 18 
3640 Lockwasher 2,3,8,9,10,11, 79513 Plate, Contact Top 13 101123 Washer, Felt ll 

13,19,20,21,22,23,24,27, 80310 Washer, Felt 36 101714 Spring 2,8 
28,32,33 80334 Terminal, Contact 26,31 101796 Washer, Felt 24 

3647 Insulator, .094" Thk 13 80531 Washer, Flat 18 102057 Screw, 4-40 Shoulder 36 
3870 Spring 19 80755 Bushing, Insulating 26, 102999 Screw, 2-56 x 5/32 Fil lO 

\ 4703 Spring 22,23 29,32 103078 Plate 31 
4708 Spring 7 81299 Bushing, Insulating 13 104807 Washer, Flat 20 

h) 
4812 Wick, Felt 25 81731 Spring 18 104824 Spring 16 
5363 Spring, Compression 6 81778 Screw, 4-40 x 3/16 Fil 16 110434 Screw, 4-40 x 3/16 Fil 
7002 Washer, Flat 2,3,5 to ll, 82392 Shim, .004" Thk 3 2,14,15 

15,17,19,22,23,24,26,28, 82463 Spring 22,23 110437 Spring 13 
29,31,32,33,34,36 82547 Insulator, .094" Thk 26, 110743 Lockwasher 2,4,5,6,7,8,9, 

7603 Spring 22,23 29,31 11 to 18,21,23,24,25,26, 
7655 Spring 25,31 82548 Insulator, .062" Thk 26, 27,29,30,32,34,35 
7835 Ribbon w/Spool, Black 18 29,31,32 110879 Spring 8, 12,19 
8330 Washer, Flat 2,3,5,6,7, 84226 Spring 18,22,23 

111017 Screw, 6-40 x 5/16 Fil 19, 
) 12, 14, 18,23,24,25,28 84575 Spring 28 

27 . 

41382 Spring 6,14,33 84592 Shim, .004" Thk 25 
112626 Nut, 6-40 x 5/16 Fil 9, 

41543 Bearing, Ball 30 84892 Stiffener 31 
14 J 41732 Plate, Clamp 26,29,32 85823 Spacer, .188" Thk 18 112627 Nut, 2-56 Hex 32 

' ·  
42823 Washer, Flat 4 86079 Washer, Felt 11,23 112634 Spring 2 

.,) 
42827 Screw, 3-48 x l/4 Fil 35 113039 Post, Spring 25 

Page 38 



" • 
' 

ISS 4, SECTION 574-233-800TC 

{ 
NUMERICAL INDEX (Continued) 

Part Description and Part Description and Part Description and 
Number Page Number Number Page Number Number Page Number 

( 113445G Jumper, 6-l/2"Green 29 145357 Guide, Tape 6 151642 Screw, 6-40 x 3/4 Fil 24 
1134450 Jumper, 6-1/2" Orange 29 145358 Bracket, Tape Guide 5 151657 Screw, 6-40 x 1/4 Fi13, 
113445W Jumper, 6-1/2" White 29 150000 Drum, Clutch 4,24 14 
113445Y Jumper, 6-l/2"Yellow 29 150001 Drum, Clutch 4,28 151658 Screw, 6-40 x 5/16 Fil 
115122 Washer, Felt 9 150013 Di.sk, Adjusting 4 2,3,24,30 
115134 Washer, Felt 11 150026 Lever, Shoe Release 4 151659 Screw, 6-40 x 1/2 Fil 24 
115941 Washer, Flat 30 150029 Wick, Felt 4 151685 Screw, 4-40 x 5/16 Fi124 
119647 Ring, Retaining 6 150040 Screw, 6-40 x 5/8 Fil 4 151686 Screw, 4-40 x 3/8 Fil 16 

( 119648 Ring, Retaining 6,14,25, 150043 Shoe, Secondary Clutch 4 151688 Screw, 4-40 x 5/8 Fil 16, 
27,28,31,32,34 150044 Shoe, Primary Clutch 4 22,29,32 

119649 Ring, Retaining 6,9,11, 150048 Spring 2 151690 Screw, 10-32 x 5/16 Fil 3 
18,22,23,24,25,28,32 150089 Screw, 4-40 x 1/2 Fil 16 151693 Screw, 6-40 x 9/16 Fil 4 

119650 Ring, Retaining 7,18,19, 150241 Spring 2,4 151694 Screw, 6-40 x 11/32 Fil 
34 150327 Roller, Ribbon 18 24 

119651 Ring, Retaining 2,9,12, 150355 Lever, Latch 2 151700 Screw, 6-40 Shoulder 12 
13,18,19,23,26,27,28 150356 Lever, Trip 2 151701 Spring, Torsion 15 

119652 Ring, Retaining 2,3,6,7, 150436 Bushing 13 151714 Spring 15 
14,22,23,25,33,34 150687 Stud 25 151715 Spring 16 

119653 Ring, Retaining 9,18,25 150923 Washer, Felt 7 151721 Screw, 6-40 x 3/4 Hex 28, 
119654 Ring, Retaining 3 150978 Screw, 6-40 x 1-1/8 Fil 31 
119655 Ring, Retaining 24 16 151722 Screw, 6-40 x 3/16 Hex 5, 

( 
119656 Ring, Retaining 24 150990 Washer, Felt 8 10,18,20,22,31,34 
121242 Clamp, 1/8 ID Cable 10,15 151073 Screw, 4-40 x 5/32 Fil 151728 Spring 4 
121538 Terminal w/Insulator 16 2,7,21,32 151733 Screw, 4-40 x 9/16 Fil 26 
122292 Bushing, Insulating 31 151103 Spring 15 151736 Spring 2 
124177 Lockwasher 3,5,10,14 151152 Screw, 4-40 x 3/16 Hex 151737 Screw, 4-40 x ll/64 Hex 
125011 Washer, Flat 2,5,8,9,11, 2,9,11,13,15,17,19,20,21, 4, 18,22,28,32 

12,13,14,19,21,22,23,24, 25,28,32,34 151846 Post, Spring 9 
25,27,32,33,35 151222 Washer, Felt 7,35 151880 Nut, 4-40 Hex 18,25,34, 

125015 Washer, Flat 3,7,8,16,19, 151246 Washer, Flat 3 35,36 
31,34 151336 Oiler 15,30 152400 Plate, Selector Mounting 

125215 Screw, 4-40 x 3/16 Hex 22 151362 Wick, Felt 3 15,16,25,30,34 

{ 
125231 Nut, 10-32 Hex 3 151416 Nut, 6-40 Hex 6,7 152406 Bracket, Spring 15 
125802 Washer, Flat 18 151442 Screw, 6-40 x 1/2 Hex 3, 152407 Lever, Spacing Lock 15 
128262 Bushing 36 9,11,15,22,28,31 152409 Lever, Selecting 15 
128357 Ring, Retaining 7,13 151603 Spacer 16 152411 Lever, Push 15 
130330 Washer, Felt 11 151610 Washer, Flat 18,27 152412 Link 15 
130696 Washer, Felt 12 151629 Nut, 6-40 Lug 2,7,9,20, 152415 Stud, Adjusting 16,30 
131016 Washer, Felt 11 24,25 152420 Lamination, Magnet 16 
138034 Plate, Clamp 32 151630 Screw, 6-40 x 1/4 Hex 2, 152421 Bracket, Shield Mounting 
139752 Screw, 4-40 x 11/64 Fil 2 6,8,9,10,12,15,18,19,24, 16 
144793 Shaft, Eccentric 6 27,31,33,35,36 152423 Bracket, Armature Stop 
144794 Spring, Torsion 6 151631 Screw, 6-40 x 5/16 Hex 2, Mounting 16 

( 
144795 Plate, Rear 5 3,5,6,8,13,16,17,18,19, 152425 Post, Spring 16 
144796 Plate, Front 6 20,30 152426 Nut, 6-40 Self-Locking 16 
144797 Shaft, Feed Wheel 6 151632 Screw, 6-40 x 3/8 Hex 3, 152427 Latch w/Hub 14 

( 144998 Post 6 4,15,17,22,23,24,32,34 152429 Rack, Sector 14 
144999 Shoe, Tape 6 151637 Screw, 4-40 x 1/4 Fil 152438 Bail, Stop Arm 14 

l 
145353 Wheel, Pressure 6 5,9,23,27 152441 Washer, Flat 14 
145356 Wheel, Feed 6 152445 Spring, Compression 14 

Page 39 



' . "' 
SECTION 574-233-80oTC 

NUMERICAL INDEX (Continued) 

') Part Description and Part Description and Part Description and 

Number Page Number Number Page Number Number Page Number 

152457 Wick, Felt 15 156017 Shaft, Eccentric 7,35 156286 Shaft, Right Eccentric 8 ') 
152458 Shield, Terminal 16 156019 Washer, Felt 6 156287 Shaft, Left Eccentric 8 

152634 Washer, Flat 7 156024 Plate, Rear 5,6,7,36 156288 Shaft, Exial Eccentric 12 

152891 Spring 9,15 156028 Plate, Front 6,21,25,28 156289 Bearing, Left Front 8 

152893 Screw, 4-40 x 1/4 Hex 2, 156036 Guide, Tape 6 156290 Bearing, Right Front 8 

3,6, 7, 9, 13,21,22,23,29, 156040 Post 6 156291 Bearing, Rear 8 

30,32,33 156042 Post, Spacing 6 156292 Housing, Upper Axial 12 

153239 Roller 34 156043 Bushing 7,35 156293 Housing, Lower Axial 12 

153267 Washer, Felt 31 156046 Block, Tape Guide 5 156294 Sector, Axial 11 

') 153342 Screw, 6-40 x 15/16 Hex 156047 Spring, Torsion 6 156306 Rod, Right Connecting 9 

36 156050 Stud, Eccentric 6 156311 Rod, Left Connecting 9 

153489 Detent 14 156051 Bushing, Eccentric 7,35 156313 Rack, Axial Output 12 

153537 Screw, 6-40 x 9/32 Hex 34 156052 Shoe, Tape 6 156318 Lever, Reset 2 

153538 Screw, 6-40 x 7/16 Hex 156054 Lever, Detent 6 156321 Shaft, Oscillating 11 

15,31,35 156057 Washer, Flat 13 156322 Link, Axial Toggle 11 

153539 Screw, 6-40 x 11/16 Hex 156058 Link, Rear 7 156366 Shaft, Rocker Bail 3,33 

36 156060 Shaft, Eccentric 7 156369 Lever, Adjusting 11 

153799 Screw, 4-40 x 21/64 Hex 156061 Arm, Tape Shoe 6 156378 Plate, Axial Positioning 

24 156062 Post, Pivot 6 12 

153817 Screw, 4-40 x 3/8 Hex 156069 Plate 5 156382 Roller, Guide 11 

22,23,27 156070 Bail, Toggle 7,35 156387 Lever, Trip 2 

153819 Lockwasher 29 156077 Plate w/Post 7 156388 Lever, Adjusting 2 

') 153839 Screw, 6-40 x 5/8 Hex 156089 Slide w /Insulator 5 156389 Gear, 16T 9 

2,5,7,9,20,24,25,32 156093 Washer, Felt 7 156396 Eccentric 19 

153841 Screw, 6-40 x 9/16 Hex 18 156094 Link, Front 7,35 156399 Nut, 6-40 Shoulder 3 

154235 Spring 29 156095 Bushing 7 156403 Disk, Bearing 3 

154242 Screw, 6-40 x 5/16 Hex 3 156099 Link, Rear Drag 7 156408 Arm, Clamp 9 

154349 Spring 15 156103 Strip, Felt 7 156412 Link, Drive 3 

154396 Cam w/Pin 4 156132 Bearing, Eccentric 24 156413 Link, Drive 19 

154397 Shaft w/Bearing 24 156136 Bracket, Shaft Mounting 156450 Screw, 2-56
. 
x 1/2 Fil 32 

154398 Bearing, Needle 4 20,24 156462 Bail, Oscillating 11 

154622 Lubricator 15 156137 Washer, Flat 24 156465 Washer, Spring 3 

154638 Spring 19 156152 Shaft, Feed-Out Drive 20 156466 Rack, Typewheel 9 

) 
154694 Disk, Clutch Cam 4 156162 Washer, Flat 7 156472 Post, Spring 15 

155096 Plate, Range Finder 156165 Washer, Felt 2,7 156484 Bracket 19 

Mounting 14 156169 Washer, Felt 7 156488 Post, Spring 19 

155750 Sleeve, 3/32 ID x 1/2" 156173 Stud 5 156489 Bushing, Ribbon Guide 9 

Lg Insulating 13,16,26, 156184 Bracket, Anchor 6 156492 Bracket, Guide 8 

28,32 156230 Stud, Lifter Pivot 19 156493 Stud 11 

155752 Sleeve, 5/64 ID x 1/2" 156241 Link, Front 9 156501 Screw, 6-40 x 7/32 Fil 

Lg Insulating 13,26 156242 Link, Rear 9 8,9 

155753 Sleeve, 1/8 ID x 1/2" Lg 156243 Roller, Lifter Arm 19 156515 Washer, Felt 18 

Insulating 29,32 156248 Latch 2 156536 Screw, 4-40 x 1/8 Fil 

155754 Sleeve, 1/16 ID x 1/2" 156257 Bracket Assembly 2,24 13,15,25 

) Lg Insulating 33 156264 Lever, Detent 8,12 156558 Washer, Felt 9,22 

155995 Screw, 6-40 Shoulder 30 156265 Bushing, Shoulder 12 156572 Washer, Felt 32 

156009 Post, Slide 7 156266 Bushing, Shoulder 8,12 156576 Washer, Felt 3 
'·i·· 156013 Screw, 4-40 Spl 7,35 156276 Eccentric, Right Rotary 8 156577 Roller, Detent Lever 6 

156015 Plate, Spring 5 156277 Eccentric, Left Rotary 8 156632 Screw, 6-40 x 13/32 Hex 

J 156016 Link, Front Drag 7 156278 Eccentric 12 28 

Page 40 



< .. • ISS 4, SECTION 574-233-BOOTC 

NUMERICAL INDEX (Continued) 

f Part Description and Part Description and Part Description and 
Number Page Number Number Page Number Number Page Number 

( 
156740 Screw, 6-40 x 7132 Hex 159184 Wick, Lubrication 15,30 159643 Shim, .008" Thk 12 

6,24,26,28 159185 Retainer, Wick 15,30 15%54 Latch, Printing 19 

156835 Ring, Retaining 9 159341 Bearing, Ball 3 15%58 Screw, 6-40 x 1-3/32 Hex 

156867 Frame, Main 2,20,33 159404 Post 12 9 
156871 Bail, Operating Blade 3 1594ll Bearing Assembly 3 15%59 Shaft, Eccentric 9 

156872 Blade, Operating 3 159427 Bracket, Stop 2 159804 Spring 13 
156874 Screw, 440 x 15/16 Fil 159428 Retainer, Wick 25 159913 Screw, 6-40 Eccentric 27 

8,12 159429 Wick, Felt 25 159954 Link, Adjusting 28 

156875 Screw, 6-40 x 5/32 Fil 12 159431 Lever, Main Trip 2 159955 Link, Drive 28 

( 
156876 Bushing 3 159459 Spring 17 159956 Post 26,28 

156877 Washer, Felt 3 159460 Link, Toggle 13 159957 Link 28 

156880 Jumper, 2-3/8" Black 16 159467 Holder, Wick 15 159960 Eccentric 28 

156881 Jumper, l-l/2" Black 16 159468 Arm, Lock 13 159962 Ring, Retaining 28 
156900 Roller 3 159470 Shaft, Lock Arm 13 159976 Armature 22,28 

156905 Block, Rack Guide 9 159480 Bushing, Eccentric 9 159977 Hinge 22 

156908 Post, Sector Pivot ll 159499 Lever, No. 3, No. 4, and 159978 Shaft 22 

156909 Post, Toggle Link 11 No. 5 Transfer 17 159994 Plate, Lifter Arm Lock 19 
156921 Guide, Adjusting Lever 159504 Spacer, .037" Thk 17 159995 Arm, Lifter 19 

3,33 159508 Lever, No. 1 and No. 2 159997 Screw, 6-40 Eccentric 19 

156922 Arm, Lock Release 13 Transfer 17 160087 Post, Spring 10 

156924 Plate, Drive Link 12 159512 Link, Printing Trip 19 160180 Armature w/Extension 16 

156925 Roller, Drive Link 12 159519 Bushing, Drive Bail ll 160182 Bracket w/Button 16 

156931 Bracket, Hammer Mounting 159522 Bushing, Drive Bail ll 160184 Plate, Stop 16 

( 9 159523 Bail, Oscillating Drive 160185 Post 32 

156937 Link, Printing Drive 19 11,12 160186 Bushing, Shoulder 16 

156938 Screw, 6-40 Eccentric 159525 Bracket, Axial Mounting 160404 Spring, Contact 26 

Shoulder 19 9,ll,l2 160583 Spring, Contact 26,29 

156948 Wick, Felt ll 159526 Link, Oscillating 12,19 160626 Insulator, .031" Thk 32 

156987 Screw, 6-40 Spl 3 159528 Bar, No. 5 Push 8 160627 Bushing, Insulating 32 

156988 Race, Outer 3 159529 Bar, No. 3 Push 8 160628 Spring, Contact 32 

156989 Bearing 3 159530 Bar, No. 4 Push 8 160839 Spacer, Shoulder 3 

156990 Race, Inner 3 159536 Gear, 1ST 9 160842 Washer, Spring 24 

156994 Strip, Felt 3 159539 Arm, Printing Pivot 19 160843 Spring 18 

f 
156995 Post 3 159544 Release, Clutch 2 160846 Bushing, Shoulder 11 

156998 Retainer, Roller 3 159560 Spring 5 160944 Washer, Felt 32 

f 
157194 Retainer, Spring 16 159565 Bracket w/Post 22,23,32 160948 Screw, 2-56 Spl 6 

157237 Shield, Terminal l6 159568 Bracket, Contact 32 160997 Roller 32 

157252 Bushing 18 159570 Spring, Contact 32 160998 Arm 32 

157261 Shaft, Stop Arm 14 159571 Stiffener 32 161100 Spring, Contact 32 

158171 Shaft w/Bearing 30 159575 Bracket, Stop 32 l6ll02 Spring, Contact 32 

158745 Clamp, Bearing 3 159578 Bail, Front Contact 32 16ll07 Stud 6 

158760 Post, Spring 28 159579 Bail, Rear Contact 32 161108 Stud 5 

158772 Screw, 4-40 x 5/8 Hex 23 159580 Shaft, Actuating Bail 32 161139 Nut, 6-40 Hex 6 

158807 Screw, 3-48 x 11/64 Fil 159597 Washer, F1at 11,36 161238 Connector, 36 Pt Recep-

29 159601 Bracket, Spring 32 tacle 29 

( 
158816 Spring; Contact 26,29 159621 Screw, 6-40 Shoulder 5 161323 Housing, Gear 9 

158881 Nut, 6-40 Shoulder 30 159622 Clamp, AdJusting 5 161324 Washer, Flat 9 

t 
158947 Plate 25 159625 Bracket, Bail Guide 3 161334 Lever, Stop 20 

158999 Post, Spring 33 159626 Extension, Drive Link 19 161337 Post, Stop 20 

( 
159181 Lubricator 30 159642 Shim, .008" Thk 8 161338 Lever, Trip 20 

'" 

Page 41 



• . Jo 
SECTION 574-233-BOOTC 

NUMERICAL INDEX (Continued) 

Part Description and Part Description and Part Description and ,, 
Number Page Number Number Page Number Number Page Number 

161339 Lever, Hand 20 162794 Hub, Back Stop 22,23 170125 Lever, Shoe Release 4 ·� 161340 Modification Kit 1,20 162795 Ratchet 22,23 170198 Arm, Stop 14 
161347 Washer, Felt 13 162796 Cam23 170199 Bracket, Anchor 6 
161431 Lever, Rotary Correcting 162797 Plate, Adjusting 22,23 170200 Arm, Eccentric 28 

9 16i798 Roller 22,23 170201 Shaft w/Bearing 3,4,24 
161440 Spring 12 162799 Post, Spring 22,23 170202 Post, Guide 2 
161443 Detent, Axial Shaft 12 162800 Block, Stop 22,23 170203 Lever, Slide Trip 2 
161444 Detent, Rotary Shaft 8 162802 Pawl, Detent 22,23 170204 Bracket, Spring 2 
162064 Cable wtrerminals 16 162803 Post, Drive Link 23 170206 Post, Guide 7 

'') 162207 Cable wtrerminals 28 162804 Link, Drive 23 170211 Arm, Rocker 7 
162248 Hub 3,4 162809 Spring 25 170215 Spring, Punch Block 21 
162350 Bail, Rocker 3,19 162850 Handle 18,35,36 170216 Plate, Front 6,25,27 
162741 Cam 24 162862 Bar, Mounting 2,32 170217 Post 6 
162742 Pawl, Detent 24 163015 Pinion 30 170218 Shaft, Feed Wheel 6 
162743 Pawl, Feed 24 163018 Gear, 49T 30 170219 Stud, Die Wheel 6 
162744 Shaft 24 163025 Gear Set, 100 WPM 30 170220 Guide, Tape 6 
162745 Lever, Cam Follower 24 163114 Post, Spring 22,23 170225 Block, Tape Guide 5 
162747 Roller 24 163250 Pin 34 170230 Knob 14 
162748 Lever 24 163255 Nut, 6-40 Shoulder 22,23 170231 Guide, Upper 15 
162750 Lever 24 163303 Bracket, Spring 19 170232 Guide, Lower 14,15 
162752 Collar 24 163326 Lever w/Hub 24 170233 Stud 14,15,25 
162753 Spacer, .813" Thk 24 163327 Ring, Retaining 20,24 170234 Bracket, Guide 15 
162754 Plate 24 163429 Screw, 6-40 Shoulder 19 170235 Bracket, Spring 15,30 

) 162755 Bracket, Spring 24 164279 Chute, Chad 20,35 170236 Lever 15 
162756 Bushing 24 164386 Bracket, Magnet Mounting 170237 Lever, Start 15 
162757 Shaft 24 16 170238 Bail, Reset 15 
162760 Latch 22,23 164513 Pawl, Feed 7,35 170241 Screw, 6-40 Adjusting 6 
162761 Post 23 164521 Plate w/Studs 18 170242 Slide, Feed Hole Punch 5 
162762 Storage Assembly, Slide 164525 Post, Spring 18 170244 Wheel, Die 6 

25 164526 Slide w/Post 18 170245 Wheel, Feed 6,21 
162766 Plate w!Post 25 164528 Bushing 17,18 170246 Slide w/Insulator 5 
162768 Latch 25 164529 Lever, Ribbon Reverse 18 170247 Guide 5 
162770 Plate w/Stud 25 164530 Bushing 18 170264 Post, Guide 2 
162772 Link 25 164531 Pawl, Check 18 170779 Wheel, Feed 6 

) 
162773 Plate, Main 22,23,26 164532 Pawl, Feed 18 170788 Wheel, Die 6 
162774 Post, Spring 22,23 164535 Shaft, Right Ribbon 170907 Plate, Adjusting 22 
162775 Shaft 22,23,25 Ratchet 18 172626 Shaft 32 
162776 Plate 23 164538 Shaft, Left Ribbon 172632 Screw, 4-40 x 3/16 Hex 4 
162778 Lever 22,23,25 Ratchet 18 172639 Spring, Torsion 25 
162780 Shaft 22,23,26 164539 Spring, Compression 18 172984 Bracket, Spring 21 
162781 Lever 22,23 164540 Detent 18 172993 Spring 21 
162784 Screw, 4-40 Eccentric 22, 164541 Arm, Ribbon Drive 18 173136 Spring, Contact 32 

23 164740 Rack, Range Finder 31 173137 Guard, Contact 32 
162785 Bushing, Eccentric 22,23 164743 Shaft 31 173340 Collar 4 
162786 Arm, Blocking 22,23 164851 Wheel, Feed 6,21 173601 Cam 24 

) 162788 Post 22,23 164883 Lever, Cam Follower 24 173602 Plate w/Stud 25 
162790 Lever w/Hub 23 164888 Lever w/Post 25 173604 Post, Spring 25 
162791 Shaft 22,23 164964 Washer, Felt 18 173606 Bail w/Hub 25 ,, 162792 Arm, Detent 22,23 164965 Washer, Flat 18 173607 Lever 25 
162793 Ratchet, 42T 22,23 170124 Lubricator Assembly 30 173609 Roller 25 

J 

Page 42 



.. .. • 

ISS 4, SECTION 574-233-800TC 

NUMERICAL INDEX (Continued) 

( Part Description and Part Description and Part Description and 
Number Page Number Number Page Number Number Page Number 

( 173614 Link w/Stud 25 177003 Nut, 6-40 Shoulder 35 192813 Plate, No. 4 Level 17 
173616 Lever w/Hub 25 178178 Lever, Adjusting 18 192814 Plate, No. 5 Level 17 
173618 Bail 25 178495 Feed Assembly, Ribbon 192815 Plate, Top Lever 17 
173619 Bracket, Magnet 22 1,18 192816 Plate, No. 6 Level 17 
173620 Bail, Armature 22 178535 Suppressor, Spark 1 0 192817 Plate No. 1 Level 17 
173621 C'1ble w/Terminals 22 178826 Arm 35 192818 Lock 17 
173691 Cam 22 178827 Spring, Torsion 36 192820 Bracket, Separator 17 
173654 Spacer 9 178829 Arm, Blocking 36 192821 Guide, Bellcrank 2 

( 
173756 Lever, Print Hammer 9 178916. Bellcrank 27 192823 Guide w/Pivot 17 
173775 Shaft, Typewheel 9 178918 Modification Kit 1,27 192824 Lever 17 
173850 Cable w/Terminals 16 178919 Pawl Backspace 27 192825 Screw, 4-40 x 3/4 Hex 17 
173977 Shaft, Print Hammer 9 178920 Post, Eccentric 27 192827 Bellcrank, LTRS-FIGS 13 
173978 Spring, Torsion 9 178921 Plate w /Post 27 192828 Plate w/Bushing 2,5,9,13, 
173979 Head, Hammer 9 178922 Nut, 6-40 Shoulder 27 15,17,33,36 
173981 Accelerator, Hammer 9 178923 Bellcrank Assembly 27 192829 Plate, Front 13 
174439 Modification Kit 1,31 178925 Ratchet, 24T 27 192831 Plate w/Stud 8,9,12,18 
174441 Lever w/Bushing 31 178926 Screw, 2-56 Spl 27 192832 Lifter w/Hub 19 
174442 Contact Assembly 31 178927 Clamp, Adjusting 27 192834 Plate, No. 7 Level 17 
174444 Spring, Contact 31 178930 Guard 27 192835 Bellcrank, No. 1 and No. 
174445 Bracket, Contact 178931 Post 27 4 13 

Mounting 31 178932 Post, Supporting 27 192836 Bellcrank, No.6 13 
174446 Spring, Contact 31 179573 Nut, 6-40 Hex 7,24,25 192837 Bellcrank, No. 8 13 

( 
174447 Post 31 179579 Decalcomania, Arrow 18 192838 Spacer, Front Function 
174448 Guard 31 179943 Cable 31 Plate 8 
174449 Bracket 31 181891 Sleeve, Insulating 32 192839 Spacer, Rear Function 
174452 Spacer, .085" Thk 31 182644 Terminal, Receptacle Type Plate 8 
174650 Modification Kit 1,32 13 192841 Bellcrank, No. 2 13 
175800 182649 Connector, 6 Pt Recep- 192842 Bellcrank, No. 3 and No. 
thru tacle Type 13 5 13 
175816 Typewheel 37 182650 Connector, 6 Pt Plug Type 192844 Plate, Rear 13,29 
176252 Washer, Flat 3 13 192845 Guide, Bellcrank 13 
176266 Spring, Torsion 2 182909 Spring 15 192846 Retainer, Bellcrank Guide 
176286 Lever, Adjusting 24 192246 Extension, Chad Chute 20,35 13 

I 176452 Rod 35 192493 Spring 15 192847 Bracket, Spring 13 

( 
176453 Screw, 3-48 Shoulder 35 192499 Cam, Selector 4 192848 Bar, Contact Mounting 13 
176454 Post, Spring 35 192661 Post 3 192849 Bar, No. 2 Push 12 
176459 Stud, Eccentric 35 192709 Link w/Hub 3 192854 Stiffener 13 
176460 Arm 35 192793 Guard 32 192858 Bracket, Mounting 13 
176462 Extension, Feed Pawl 35 192800 Beam, No. 1 Pulse 17 192870 Bar, L TRS Push 8 
176463 Latch 35 192801 Beam, No. 2 Pulse 17 192871 Bar, FIGS Push 8 
176464 Post 35 192802 Beam, No. 3 Pulse 17 192873 Frame 2,3,8, 12,15,19 
176465 Spring, Torsion 35 192803 Beam, No. 4 Pulse 17 192875 Link, Blocking 21 
176489 Guide 2,3 192804 Beam, No. 5 Pulse 17 192876 Screw, 4-40 x 21/32 Hex 
176490 Bracket w/Hubs 2,15,24 192805 Beam, No. 6 Pulse 17 17 

( 
176491 Bracket Assembly 2 192806 Beam, No. 7 Pulse 17 192877 Bushing, Guide 9 
176620 Cable 26 192807 Lever, No. 7 Pulse 17 192882 Lever, Ribbon Oscillator 

( 
176622 Bail w/Hub 26 192808 Lever, No.5 Pulse 17 11 
176623 Bracket, Mounting 26 192809 Beam, No. 8 Pulse 17 192883 Guide, Ribbon 9,21 

l. 
176640 Guard, Tape 15 192811 Plate, No.2 Level 17 192897 Block Assembly, Punch 21 
176647 Latch w/Hub 28 192812 Plate, No. 3 Level 17 192899 Bracket, Magnet Mounting 

10 

Page 43 



SECTION 574-233-800TC " 
• ,. 

NUMERICAL INDEX (Continued) 

Part Description and Part Description and Part Description and 

Number Page Number Number Page Number Number Page Number 

192901 Link, Block Ribbon Shift 194916 Bracket, Stop 2 197093 Blade, Function 29 

, 10 194944 Spring 17 197095 Blade, Function 29 

192908 Armature, Magnet 10 194982 Clip, Connector 29 197995 Washer, Flat 36 

192922 Housing, Typewheel Shaft 195004 Modification Kit 1,26 198166 Bracket, Magnet 10 

9,10 195005 Contact Assembly 26 198298 Cover, Contact 29 

193639 Lever w /Shaft 24 195101 Sleeve, 5/32 ID x 3/8" 198504 Bracket, Connector 29 

193733 Cover, Contact 13 Lg Insulating 13 199403 Screw, 4-40 Shoulder 25 

193734 Bushing, Ribbon Guide 9 195102 Sleeve, 5/32 ID x 7/32" 199404 Cable 29 

193749 Modification Kit 1,22,24, Lg Insulating 13 199506 Gasket 21 

:) 25 195103 Damper 13 199825 Bail w/Hub 25 

193753 Strap, Contact 13 195141 Blade, Function 29,36 199859 Bushing 24 

193755 Cover, Magnet CoillO 195149 Lubricator Assembly 15 304532 Spring 24 

193756 Cable wtrerminals 13 195215 Plate, Lifter Mounting 19 304543 Plate, Corrector 12 

193770 Chute, Chad 21 195233 Roller 34 304913 Bracket, Guide 8 

193804 Armature 28 195240 Post 16 305638 Bracket, Guide 7 
193821 Bracket w/Post 28 195251 Armature, Selector 16 307857 Screw, 6-40 Eccentric 

193822 Clamp 28 195274 Spacer, .014" Thk 17 Shoulder 36 

193824 Latch w/Hub 28 195284 Ring, 0 9 307858 Lever 35 

193869 Bracket, Guide 25 195296 Screw, 4-40 x 1/2 Hex 10 307859 Spring 36 

193875 Plate, Trip 24 195435 Frame 30 309191 Post 33 

193876 Lever, Trip 24 195619 Shaft, Backspace 27 309192 Lever w/Hub 33 
193877 Latch 2 195620 Modification Kit 1,27 309193 Plate 33 

193878 Lever, Slide Trip 25 195621 Modification Kit 1,28 309194 Modification Kit 1,33 

:> 193879 Bar, No. 1 Push 12 195622 Cable Assembly 13 309697 Modification Kit 1,23,24, 

193966 Bracket w/Stud 34 195627 Guide, Tape 27 25 
193968 Post 34 195628 Guide, Tape 18 311445 Spring, Contact 13 

193969 Post 34 195634 Modification Kit 16 311446 Spring, Contact 13 
193972 Extension w/Stud 34 195785 Post 5 311447 Spring, Contact 13 

193974 Depressor, Tape 34 195786 Arm, Blocking 5 311448 Contact Assembly 13 
193987 Bracket, Roller 34 195787 Retainer, Chad Chute 20, 311492 Screw, 2-56 Spl 13 

194065 Contact Assembly 33 35 311500 Modification Kit 1,35,36 

194066 Modification Kit 1 195806 Guide, Tape 15 311501 Lever, Sensing 36 

194067 Bracket, Mounting 33 195825 Extension, Chad Chute 20 311502 Lever, Operating 36 

194068 Bracket, Contact 33 195827 Cable Assembly 13 311504 Bracket 35,36 
l 194117 Plate, Clamp 34 195863 Connector, 2 Pt Recep· 311516 Post 10 

194118 Spring, Torsion 34 tacle 32 317355 Plate 35 

) 194122 Platform w/Guide Tape 34 195864 Terminal 32 320285 Lifter w/Hub 19 
194123 Screw, 4-40 Spl 34 195878 Guide, Ribbon 9 320287 Stud 19 

194162 Bail, Reset 7,25 195879 Link, Block 10 320410 Terminal, Spade Type 

194164 Bearing, Ball 24,25 195880 Retainer, Link 10 10, 13, 16, 22 

194168 Lever, Cam Follower 24 195881 Link, Accelerator 320418 Terminal, Ring Type 13, 28 
194179 Bearing, Eccentric 24 Blocking 9 321054 Modification Kit 1,32 
194180 Cam 24 196932 Sleeve, 7/16 ID x 1-1/4" 321055 Modification Kit 1,33 
194181 Camsleeve, Feed-Out 24 Lg Insulating 10 321056 Lever w/Hub 33 
194197 Spring, Torsion 25 197067 Contact Assembly 29 321057 Cable Assembly 32 

) 194236 Modification Kit 1,9,10, 197072 Bracket, Contact 29 321058 Guard, Tape 32 
21 197090 Blade, Bell Function 29 321059 Guide, Cable 18 

194915 Bracket, Stop 18 197091 Blade, Function 29 321060 Bail, Sensing 32 -197092 Blade, Function 29 323070 Cam 4 

323665 Hub 3 ,,,) 
Page44 

44 Pages 


